
 

 

 بنام خدا

 شركت پرآور پارس

  PARAVAR PARS CO. 

  

CODE IDENT NO.  

93240 

1394/09/10 DATE A.Farahani BY 

1394/09/14 DATE K.Hojat CHECKED 

1394/09/14 DATE R.Forghani APPROVED 

 

DATE : 1394 / 09 / 10 MODEL : SAAR 

 

 

 

 

 

 

 

 اتوبان شهيد بابايي، بعد از داوشگاه امام حسيه)ع( 31تهران، كيلومتر  آدرس :

 مجموعه هوافضايي سپهر

 33000010 فكس :،      33000013 تلفن :

53141-344صندوق پستي : 

 
DOC NO : ECA11441285-030          DATE : 1388 / 08 / 19 

TITLE : SAAR  ILLUSTRATED PARTS CATALOGUE 
 
 

REVISION NO. : 1         DATE : 1390 / 11 / 26 

 



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 2 of 24 

Rev : 0 Apr 12 

 

 

فْزست هطالة              

 

 صفحِ  عٌَاى

 هقذهِ - تخص یک 

 3گشارش اصلاحات  (1 

 4تَصیفات  (2 

 4كلیات  (2-1 

ُ گذاري  (2-2   4سیستن ضوار

 5سیستن فْزست ًَیسي  (2-3 

 8تقسین تٌذي اجشاء َّاپیوا  (3 

 9ًحَُ تكارگیزي كتاتچِ  (4 

 12فْزست راٌّواي حزٍف ٍ اعذاد - بخش دٍ 

 ضزح جشئیات اجشاء َّاپیوا - بخش سِ 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 3 of 24 

Rev : 0 Apr 12 

 

 گشارش اصلاحات- 1

 
 

ضوارُ 

 اصلاحیِ

فصل 

 اصلاح ضذُ

صفحِ اصلاح 

 ضذُ

تاریخ 

 صذٍر
 تاییذیِ

تاریخ 

 تاییذیِ

تاریخ 

 اعوال
 اهضاء

        

        

        

        

        

        

        

        

        

        

        

        

        

        

 

 

 



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 4 of 24 

Rev : 0 Apr 12 

 

 

 هقذهِ -1

 كلیات -1-1

ّوچٌيي .  بزاي شٌاسايي كزدى لغعات يذكي َّاپيوا استفادُ ًواييذIPCشوا هي تَاًيذ اس ايي 

 . بزاي هشخص كزدى ردُ َّاپيوا يا تدْيشات اختياري استفادُ ًوَدIPCهي تَاى اس 

 . هجاس ًوي تاضذ... استفادُ اس ایي كتاتچِ تزاي هًَتاص ، دهًَتاص ، تعویزات ٍ : تذكز 

 ٍ بز (ATA) با استفادُ اس آييي ًاهِ اًدوي حول ٍ ًمل َّايي آهزيكا (IPC)كتابچِ لغعات هصَر 

.  بِ عٌَاى الگَ ًَشتِ شذُ استISPEC 2200اساس 

يا تدْيشات َّاپيوا را فزاّن هي كٌٌذ در ايي كتابچِ ٍ / ًاهْا ٍ آدرسْاي ساسًذگاًي كِ سيستن ّا ٍ 

. كتابچِ راٌّواي ًگْذاري َّاپيوا ارائِ شذُ است

ُ گذاري  -1-2  ATA  ISPEC 2200سیستن ضوار

استفادُ هي شَد، بِ  ( كاراكتز 6 ) سِ خفت اس اعذاد ATA ISPEC 2200در سيستن شوارُ گذاري 

: عَر هثال

32 – 20 – 10 

 

لسوت / سيز هدوَعِ

 (ارابِ فزٍد)فصل / هدوَعِ                   (چزخ خلَ )ٍاحذ                   /  عذد هَضَع 

                                                                                  

 هزبَط بِ ارابِ فزٍد هي 32بِ عٌَاى هثال هدوَعِ  )اٍليي خفت اس اعذاد ، هدوَعِ را ًشاى هي دّذ

 (.باشذ



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 5 of 24 

Rev : 0 Apr 12 

 

چزخ خلَ هي 20بِ عٌَاى هثال سيز هدوَعِ  ). خفت دٍم اس اعذاد ، سيز هدوَعِ را ًشاى هي دّذ

  (.باشذ

تٌْا . يك ٍاحذ خَد ايلزاى هي تَاًذ باشذ. سَهيي خفت اس اعذاد ، يك ٍاحذ را ًشاى هي دّذ

ِ ّاي پيچيذُ اعذاد ٍاحذ را استفادُ هي كٌٌذ  .هدوَع

 سیستن فْزست ًَیسي -1-3

 

 .Fig- 1ستَى  (الف

.   شوارُ شكل هدوَعِ را خْت دستزسي سزيعتز بِ آى ًشاى هي دّذ1ستَى 

 Index- 2ستَى  (ب

توام اعذاد لغعات با عذد همذم صفز در شكل ًشاى . ايي ستَى اعذاد لغعات هصَر را ًشاى هي دّذ

ِ ّاي .  رلن دارًذ 3دادُ شذُ اًذ ٍ   تايي بالا هي رًٍذ تا اخاسُ 10ايي اعذاد لغعات هعوَلاً با فاصل

 . تدذيذ ًظز را بذٌّذ



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 6 of 24 

Rev : 0 Apr 12 

 

 Part Number(R)- 3ستَى  (ج

 (بز اساس سيستن كذيٌگ لذين  ). شوارُ لغعِ يا كذ شٌاسايي لغعِ يذكي را ًشاى هي دّذ3ستَى 

 Part Number(N)- 4ستَى  (ج

 (بز اساس سيستن كذيٌگ خذيذ).  شوارُ لغعِ يا كذ شٌاسايي لغعِ يذكي را ًشاى هي دّذ4ستَى 

   001-52014-1285:   هثال

. ايي عذد ّوچٌيي هي تَاًذ يك عذد استاًذارد ًيش باشذ

  MS1957-43:   هثال

. يا هي تَاًذ شوارُ لغعِ استفادُ شذُ بِ ٍسيلِ تْيِ كٌٌذُ لغعِ يذكي باشذ

 R12 :  هثال

در بعضي اس اللام عذدي داخل پزاًتش در خلَي شوارُ لغعِ هشاّذُ هي گزدد كِ ًشاى دٌّذُ : تذكز 

خزيذ داخل بَدى لغعِ بَدُ است ٍ عذد داخل پزاًتش شوا را بِ هشخصات ًوًَِ خارخي لغعِ بز 

. راٌّوايي هي كٌذ, اساس كذ شزكت ساسًذُ 

   Nomenclature- 5ستَى  (                       د

كِ بصَرت عوَهي بزاي . يك لغعِ يذكي را ًشاى هي دّذ (ًام گذاري لغعات) ًام اًگليسي 5ستَى

 .لغعات بغَر سادُ ًام گذاري هي شَد 

 (كذ شزكت ساسًذُ لغعات  ) MFRS Code- 6ستَى  (ُ

با استفادُ اس ايي ستَى اعلاعات هزبَط بِ شزكت ساسًذُ را خَاّيذ يافت كِ بزاي ّز يك اس لغعات 

يكي اس سِ حالت سيز خَاّذ بَد  

ايي لغعِ خشء لغعات  :( شزٍع شذُ است 1285ستَى خالي است ٍ شوارُ لغعِ با  )حالت اٍل  -

بزاي تْيِ آى فمظ اس عزيك شزكت . رآٍر پارس هي باشذ پعزاحي ٍ ساختِ شذُ در شزكت 

. رآٍر پارس هي تَاًيذ الذام ًواييذپ

ايي لغعِ خشء  (. شزٍع ًشذُ است 1285ستَى خالي است ٍ شوارُ لغعِ با  )حالت دٍم  -

لغعات استاًذارد عام هي باشذ ٍ ايي لغعِ را هي تَاًيذ با تَخِ بِ شوارُ لغعِ ارائِ شذُ اس ّز 

 .شزكت هعتبز لابل دستزس تْيِ ًواييذ

با استفادُ اس آى شوارُ ٍ تغابك آى با  : (داخل ستَى يك عذد درج شذُ است  )حالت سَم  -

هي تَاًيذ بِ اعلاعات شزكت ساسًذُ لغعِ هزبَعِ  ( 1-1 )خذٍل اعلاعات شزكتْا خذٍل 

 .دستزسي پيذا كٌيذ



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 7 of 24 

Rev : 0 Apr 12 

 

   

 ردیفكذ ضزكت  ًام ضزكت
VDO 10046 1

AIR PATH 10039 2

UMA 10040 3

Kelly Aero Space 10041 4

Opti Belt 10042 5

INFINITY 10043 6

ETA 10044 7 
AJP 10045 8

AVIA SPORT 32002 9

DUC group 33003 10

AVIA SPORT 34002 11 
Tramec 39001 12

ITWELETTrogibi 39002 13

ROTAX 43001 14

Fly Com. 44004 15

JCS 44005 16

PNEUMAX 44006 17

BML 44007 18

SKF 46002 19

FAG(INA) Schaeffler 49005 20

FESTO 49006 21

Hella 49008 22 
VARTA 49009 23 
MICROAIR AVIONICS PTY.LTD 61001 24 
MinGDA 86003 25 
SPRUCE   26 
ACS   27 
PHILIPS   28 

 خذٍل اعلاعات شزكتْا ( 1-1 )خذٍل شوارُ 

 .Units Per Assy- 7ستَى  (ٍ                 

ايي ستَى تعذاد لغعات يذكي كِ بزاي اًدام هًَتاص لاسم است را با تَخِ بِ ًمشِ هتٌاظز ارائِ هي 

 .كٌذ



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 8 of 24 

Rev : 0 Apr 12 

 

 Usable On Code-   8ستَى (س

ايي هذل بٌذي بز .  بز رٍي آًزا دارد  ًشاى هي دّذ   هذلي اس َّاپيوا را كِ لغعِ اهكاى ًصب8ستَى 

 .صَرت پذيزفتِ است ( 2- 1 )اساس خذٍل شوارُ 

 

هَارد خَاص ًَع هَتَر ًحَُ پزٍاس ًَع كٌتزل هذل 
A     
B     

 هذل بٌذي َّاپيوا ( 2- 1 )خذٍل شوارُ 

 تقسین تٌذي اجشاء َّاپیوا -2

5.00 General 
05-10 Main Unit 
05-11  Power Piant 

 
23-00 Communications 

 
24-00 Electrical Power 

 
25-00 Equipment/Furnishings 

 
27-20 Rudder & Tab 
27-21 Rudder Cable 

 
28-00 Fuel System 
28-10 Tank  
28-20 Fuel Line 

 
31-00 Instrument 
31-01 Panel 

 
32-00 Landing Gear 
32-10 Main Landing Gear 
32-20 Nose Landing Gear 
32-40 Wheels and Brakes 

 
33-00 Light 

 
34-10 Pitot Static 

 
52-00 Doors 



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 9 of 24 

Rev : 0 Apr 12 

 

 
53-00 Fuselage 
53-10 Structure 
53-50 AERODYNAMIC FAIRINGS 

 
55-00 STABILIZERS 
55-40 Rudder 

 
61-00 Propeller 
61-10 Propeller ASSEMBLY 

 
62-00 Rotor 
62-30 Hub 

 
63-00 ROTOR DRIVES 
63-10 GEARBOX(Engine)  
63-20 GEARBOX(Rotor) 

 
67-00 ROTOR FLIGHT CONTROLS 
67-01 Pneumatic Line 

 
71-20 Engine Mounting 

 
72-00 Engine 

 
75-10 Engine Cooling 

 
76-10 Engine Controls 

 
79-00 Engine Oil 

 (راٌّواي استفادُ)ًحَُ تكارگیزي كتاتچِ  -3

در حالت اٍل با هزاخعِ بِ بخش هَرد ًظز شوارُ لغعِ ٍ يا . دٍ حالت كلي حالت رايح اس ايي كتابچِ ٍخَد دارد

ًام، كذ )هدوَعِ را استخزاج ًوَدُ ٍ با هزاخعِ بِ فْزست هشخصات ارائِ شذُ بِ اعلاعات كلي لغعِ شاهل 

. دست خَاّين يافت (...لغعِ، تعذاد استفادُ ٍ 

در حالت دٍم با داًستي فمظ يك كذ اس هدوَعِ با هزاخعِ بِ فْزست راٌّواي حزٍف ٍ اعذاد، هشخصات بخش 

هَرد استفادُ لغعِ استخزاج هي گزدد ٍ حال با هزاخعِ بِ آى بخش ، هشخصات هَرد ًظز ٍ اعلاعات هكاى ٍ 

 . ارائِ شذُ است2-3 ٍ 1-3چگًَگي ًصب بِ دست خَاّذ آهذ كِ هغالب فَق بِ صَرت شواتيك در شكلْاي 



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 10 of 24 

Rev : 0 Apr 12 

 

 
 

ًحَُ استخزاج هشخصات لغعِ هَرد ًظز در شكل  ( 1- 3 )شكل شوارُ 



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 11 of 24 

Rev : 0 Apr 12 

 

 
ًحَُ استخزاج هَلعيت ًصب ٍ هشخصات يك لغعِ با استفادُ اس كذ لغعِ  ( 2- 3 )شكل شوارُ 



BY:  
ضزكت پزآٍر پارس 
PARAVAR PARS CO. 

MODEL :    SAAR 

CHECKED: RPT:     1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  00 
Page 12 of 24 

Rev : 0 Apr 12 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 مدوبخش 

 فهرست راهنماي حروف و اعذاد

 

 

 

 

 

 

 

 



   MODEL:       SAAR   BY:

PARAVAR PARS CO.   CHECKED:    RPT:            1285
ILLUSTRATED PARTS CATALOGUE

Index Index

1 63-20 290 28 31-10 40

2 24-00 20 29 28-10 80

3 24-00 130 30 05-00

addressPart Number

1110-F112-P1M1-5A

1179-52054-001

1285-00000-001

Part Number address

143.26

3082

30843 24-00 130 30 05-00

4 31-10 380 31 05-10

5 32-41 90 32 05-10 100

6 32-43 250 33 53-10

7 32-41 110 34 53-10 10

1285-01000-001

1285-11100-001

1285-11000-001

1285-01011-001

1285-00000-001

153045

153045

153128

3084

99460

7 34

8 32-43 270 35 53-10 110

9 67-01 10 36 53-10 130

10 67-01 110 37 53-10 60

11 79-10 10 38 53-10 40

1285-11112-001

1285-11113-001

1285-11102-001

1285-11111-001153324

186268

886029

153128

11 38

12 75-10 120 39 67-00 610

13 79-10 20 40 53-10 30

14 24-00 90 41 53-10 70

15 24-00 150 42 53-10 90

1285-11114-001

1285-11115-001

1285-11116-001

1285-11116-002

956503

965347

992819

922327

16 75-10 10 43 53-10 50

17 28-20 110 44 67-00 620

18 05-11 20 45 53-10 120

19 24-00 170 46 05-10 40

1285-11200-001

1285-11500-001

1285-11118-001

1285-11120-001996738

4417577

518015018

995697

20 61-10 47 25-00 10

21 61-10 40 48 25-00 30

22 28-20 180 49 25-00 20

23 28-20 10 50 25-00 100

61-10 70 25-00 1401285-11516-001

1285-11514-001

1285-11515-001

1285-11511-001

1285-11513-001

10-58-001

01-55-001

05-33033
Replaced by : ELITE Y09M12

10580
*Replaced by 1285-2820010

01-01-002

24 61-10 70 51 25-00 140

25 31-10 240 52 25-00 110

26 31-10 250 53 25-00 120

27 31-10 280 54 25-00 130

Page: 13 of  24

1285-11521-001

1285-11522-001

1285-11516-001

1285-11520-001

1110-F112-P1M1-2A

106-P30-2A

10-58-001

106-P30-5A

Page: 13 of  24

Apr 12  Rev : 0
00



PARAVAR PARS CO.

   MODEL:       SAAR

   CHECKED:    RPT:            1285

   BY:

ILLUSTRATED PARTS CATALOGUE

Index Index

55 05-10 30 82 63-10

56 33-00 30 83 63-10 20

57 34-10 84 63-10 60

Part Number address Part Number address

1285-21500-001

1285-11603-001 1285-21501-001

1285-11700-001 1285-21502-001

1285-11600-001

57 34-10 84 63-10 60

58 34-10 20 85 63-10 70

59 90-30 70 86 63-10 90

60 05-10 20 87 63-10 140

61 53-50 100 88 63-10 120

1285-11700-001 1285-21502-001

1285-11701-001 1285-21503-001

1285-11702-001 1285-21504-001

1285-12000-001 1285-21505-001

1285-12011-001 1285-21506-00161 88

62 53-50 150 89 63-10 270

63 53-50 30 90 63-10 250

64 53-50 20 91 63-10 290

65 53-50 10 92 63-10 310

1285-12012-001 1285-21507-001

1285-12021-001 1285-21509-001

1285-12022-001 1285-21511-001

1285-12101-001 1285-21512-001
65 92

66 53-50 80 93 63-10 320

67 53-50 90 94 63-10 340

68 53-50 130 95 63-10 80

69 53-50 160 96 63-10 110

1285-12102-001 1285-21513-001

1285-12102-002 1285-21514-001

1285-12103-001 1285-21520-001

1285-12112-001 1285-21521-001

70 53-50 170 97 63-10 280

71 53-50 40 98 63-00 20

72 53-50 200 99 63-20 90

73 05-10 70 100 63-20 70

1285-12112-002 1285-21523-001

1285-12120-001 1285-21600-001

1285-12126-001 1285-21601-001

1285-12200-001 1285-21602-001

74 52-00 10 101 63-20 130

75 52-00 40 102 63-20 150

76 52-00 90 103 63-20 110

77 52-00 100 104 63-20 180

05-00 20 63-20 190

1285-12204-001 1285-21606-001

1285-12201-001 1285-21603-001

1285-12202-001 1285-21604-001

1285-20000-001 1285-21608-001

1285-12203-001 1285-21605-001

78 05-00 20 105 63-20 190

79 62-00 140 106 63-20 220

80 62-00 10 107 63-20 320

81 05-10 90 108 63-20 260

Page: 14 of  24

1285-20101-001 1285-21610-001

1285-21000-001 1285-21611-001

1285-20000-001 1285-21608-001

1285-20010-001 1285-21609-001

Page: 14 of  24

Apr 12
00

  Rev : 0



   CHECKED:    RPT:            1285

   BY:

ILLUSTRATED PARTS CATALOGUE

PARAVAR PARS CO.

   MODEL:       SAAR

Index Index

109 63-20 300 136 67-00 380

110 63-20 270 137 67-00 370

111 63-20 360 138 67-00 280

address

1285-21613-001

Part Number address

1285-21744-001

1285-21614-001 1285-21745-001

Part Number

1285-21615-001 1285-21746-001
111 63-20 360 138 67-00 280

112 63-20 10 139 63-20 170

113 63-20 280 140 67-00 600

114 05-10 140 141 67-01

115 67-00 480 142 67-01 120

1285-21620-001

1285-21615-001 1285-21746-001

1285-21747-001

1285-21621-001 1285-21748-001

1285-21700-001 1285-21750-001

1285-21703-001 1285-21751-001115 142

116 67-00 160 143 62-00 20

117 67-00 30 144 62-30 10

118 67-00 170 145 62-30 20

119 67-00 180 146 62-30 30

1285-21704-001 1285-24100-001

1285-21705-001 1285-24101-001

1285-21706-001 1285-24102-001

1285-21707-001 1285-24103-001
119 146

120 67-00 500 147 62-30 40

121 67-00 50 148 62-30 120

122 67-00 10 149 62-00 60

123 67-00 20 150 62-00 100

1285-21708-001 1285-24104-001

1285-21711-001 1285-24105-001

1285-21713-001 1285-24201-001

1285-21714-001 1285-24202-001

124 67-00 260 151 28-00 40

125 67-00 270 152 28-10 50

126 67-00 220 153 28-10 90

127 67-00 230 154 28-20 150

1285-21716-001 1285-280040

1285-21717-001 1285-281050

1285-21718-001 1285-281090

1285-21719-001 1285-2820150

128 67-00 120 155 28-20 200

129 67-00 90 156 05-00 30

130 67-00 200 157 31-10 210

131 67-00 210 158 31-10 220

67-00 490 31-10 230

1285-21724-001 1285-3110220

1285-21721-001 1285-2820200

1285-21722-001 1285-30000-001

1285-21723-001 1285-3110210

1285-21731-001 1285-3110230
132 67-00 490 159 31-10 230

133 67-00 330 160 31-10 290

134 67-00 350 161 31-10 300

135 67-00 360 162 31-10 90

Page: 15 of  24

1285-21742-001 1285-3110300

1285-21743-001 1285-311090

1285-21731-001 1285-3110230

1285-21741-001 1285-3110290

Page: 15 of  24

  Rev : 0 Apr 12
00



PARAVAR PARS CO.

   MODEL:       SAAR

   CHECKED:    RPT:            1285

   BY:

ILLUSTRATED PARTS CATALOGUE

Index Index

163 55-00 10 190 27-20 160

164 32-00 100 191 27-20 70

165 32-42 150 192 27-20 100

Part Number address

1285-34541-002

Part Number address

1285-32000-001

1285-3200100 1285-34543-001

1285-3242150 1285-34544-001165 32-42 150 192 27-20 100

166 32-42 320 193 27-20 60

167 55-00 20 194 27-20 180

168 55-40 10 195 27-20 150

169 55-40 20 196 27-20 200

1285-3242150 1285-34544-001

1285-3242320 1285-34544-002

1285-34000-001 1285-34545-001

1285-34010-001 1285-34545-002

1285-34014-001 1285-34550-001169 196

170 34-10 10 197 27-21 10

171 05-10 130 198 27-21 30

172 27-20 10 199 05-10 50

173 27-20 130 200 32-00 40

1285-341010 1285-34551-001

1285-34500-001 1285-34552-001

1285-34501-001 1285-40000-001

1285-34502-001 1285-40011-001
173 200

174 27-20 20 201 32-00 150

175 27-20 140 202 32-00 50

176 27-20 210 203 32-00 70

177 27-20 260 204 32-00 80

1285-34504-001 1285-40012-001

1285-34505-001 1285-40013-001

1285-34506-001
*1285-34507-001

1285-40015-001

1285-34510-001 1285-40016-001

178 27-20 310 205 32-00 10

179 27-20 280 206 32-10

180 27-20 270 207 32-10 130

181 27-20 290 208 32-10 10

1285-34510-002 1285-40018-001

1285-34511-001 1285-41000-001

1285-34512-001 1285-41100-001

1285-34513-001 1285-41200-001

182 27-20 300 209 32-10 60

183 27-20 320 210 32-10 50

184 27-20 90 211 32-11 100

185 27-20 330 212 32-11 90

27-20 340 32-11 20

1285-34514-001 1285-41201-001

1285-34514-002 1285-41202-001

1285-34515-001 1285-41203-001

1285-34520-001 1285-41204-001

1285-34520-002 1285-41205-001
186 27-20 340 213 32-11 20

187 27-20 110 214 32-11 50

188 27-20 80 215 32-11 10

189 27-20 190 216 32-00 160

Page: 16 of  24

1285-34520-002 1285-41205-001

1285-34540-001 1285-41206-001

1285-34540-002 1285-41211-001
REPLACE BY 1285-41212-001

1285-34541-001 1285-41300-001

Page: 16 of  24
00

  Rev : 0 Apr 12



   CHECKED:    RPT:            1285

   BY:

ILLUSTRATED PARTS CATALOGUE

PARAVAR PARS CO.

   MODEL:       SAAR

Index Index

217 32-40 10 244 32-42 90

218 32-41 200 245 32-42 370

219 32-41 210 246 32-42 310

1285-41365-0011285-41310-001

1285-41367-001

1285-41368-001

address

1285-41312-001

1285-41311-001

Part Number address Part Number

219 32-41 210 246 32-42 310

220 32-41 30 247 32-42 410

221 32-41 80 248 32-42 330

222 32-41 130 249 32-00 20

223 32-41 150 250 32-20 60

1285-41368-001

1285-41313-001 1285-41369-001

1285-41312-001

1285-41314-001 1285-41370-001

1285-41321-001 1285-42000-001

1285-41322-001 1285-42100-001223 250

224 32-40 20 251 32-20 100

225 32-43 200 252 32-20 40

226 32-43 150 253 32-20 70

227 32-43 170 254 32-11 120

1285-41330-001 1285-42104-001

1285-41331-001 1285-42106-001

1285-41332-001 1285-42110-001
REPACE BY 1285-42111-001

1285-41333-001 1285-42111-001
227 254

228 32-43 30 255 32-20 10

229 32-43 230 256 32-11 150

230 32-43 240 257 32-11 180

231 32-43 10 258 32-20 230

1285-41334-001
Replaced by BT280222010

1285-42112-001

1285-41335-001 1285-42204-001

1285-41336-001 1285-42205-001

1285-41337-001 1285-42206-001

232 32-42 259 76-10

233 32-42 270 260 76-10 40

234 32-42 60 261 76-10 170

235 32-42 240 262 76-10 120

1285-41350-001 1285-51500-001

1285-41351-001 1285-51511-001

1285-41352-001 1285-51514-001

1285-41353-001 1285-51515-001

236 32-42 110 263 63-10 260

237 32-42 80 264 76-10 130

238 32-41 230 265 76-10 10

239 32-42 40 266 76-10 160

32-42 100 76-10 210

1285-41357-001 1285-51520-001

1285-41354-001 1285-51517-001

1285-41355-001 1285-51518-001

1285-41356-001 1285-51519-001

1285-41358-001 1285-51523-001
240 32-42 100 267 76-10 210

241 32-42 390 268 76-10 230

242 32-42 420 269 76-10 290

243 32-42 360 270 76-10 180

Page: 17 of  24

1285-41363-001 1285-51532-001

1285-41364-001 1285-51533-001

1285-41358-001 1285-51523-001

1285-41359-001 1285-51531-001

Page: 17 of  24

  Rev : 0 Apr 12
00



PARAVAR PARS CO.

   MODEL:       SAAR

   RPT:            1285

   BY:

   CHECKED:

ILLUSTRATED PARTS CATALOGUE

Index Index

271 05-10 110 298 05-11 10

272 52-00 120 299 71-20 30

273 52-00 50 300 71-20 40

Part Number address

1285-57000-001

Part Number address

1285-52000-001

1285-5200120 1285-57011-001

1285-520050 1285-57012-001273 52-00 50 300 71-20 40

274 52-00 60 301 05-00 40

275 52-00 70 302 61-00 20

276 28-00 10 303 05-10 80

277 28-10 304 63-10 220

1285-520050 1285-57012-001

1285-520060 1285-58000-001

1285-520070 1285-58001-001

1285-52099-001 1285-61000-001

1285-52200-001 1285-6310220277 304

278 28-10 10 305 05-10 60

279 28-10 40 306 31-00 70

280 28-00 20 307 31-00 30

281 28-20 40 308 31-10 310

1285-52201-001 1285-64000-001

1285-52210-001 1285-64001-001

1285-52300-001 1285-64050-001

1285-52311-001 1285-64100-001
281 308

282 28-20 50 309 31-11 130

283 28-20 210 310 31-11 30

284 75-10 311 31-11 60

285 75-10 90 312 31-11 70

1285-52312-001 1285-64101-001

1285-52316-001 1285-64102-001

1285-53100-001 1285-64103-001

1285-53102-001 1285-64104-001

286 75-10 100 313 31-11 80

287 75-10 110 314 31-11 40

288 75-10 130 315 31-11 50

289 75-10 150 316 31-11 140

1285-53103-001 1285-64105-001

1285-53104-001 1285-64107-001

1285-53105-001 1285-64107-002

1285-53106-001 1285-64108-001

290 75-10 160 317 31-11 150

291 75-10 170 318 31-11 100

292 75-10 190 319 31-10 20

293 79-10 320 31-10 390

79-10 60 31-00 50

1285-53200-001 1285-64112-001

1285-53106-002 1285-64109-001

1285-53107-001 1285-64110-001

1285-53240-001 1285-64120-001

1285-53108-001 1285-64111-001

294 79-10 60 321 31-00 50

295 79-10 140 322 31-00 10

296 53-50 180 323 31-00 40

297 53-50 190 324 31-11 160

Page: 18 of  24

1285-5350180-1800mm 1285-64201-001

1285-5350190-3800mm 1285-64205-001

1285-53240-001 1285-64120-001

1285-53241-001 1285-64200-001

Page: 18 of  24

Apr 12
00

  Rev : 0



   RPT:            1285

   BY:

   CHECKED:

ILLUSTRATED PARTS CATALOGUE

PARAVAR PARS CO.

   MODEL:       SAAR

Index Index

325 31-10 352 31-10 420

326 31-11 353 31-10 110

327 31-11 10 354 32-43 220

address

1285-64250-001

Part Number address

153022 (QSF-G1/8-4-B)

1285-64251-001 16-310-200D

Part Number

1285-64252-001 18-3-M
Replaced by 1285-3243220327 31-11 10 354 32-43 220

328 31-11 90 355 31-10 410

329 31-10 50 356 76-10 260

330 05-10 150 357 76-10 310

331 24-00 180 358 76-10 320

1285-64252-001
Replaced by 1285-3243220

1285-64253-001 186265 (QSM-G1/8-6)

1285-64255-001 1x19- 1.2x885mm

1285-66100-001 1x19- 1.8x1360mm

1285-66101-001 1x19- 1.8x1520mm
331 358

332 24-00 10 359 32-41 140

333 24-00 70 360 31-10 270

334 24-00 80 361 32-11 80

335 24-00 100 362 27-21 20

1285-66402-001 3/8" JIC - 1/8" BSP-M10

1285-66403-001 301-030-001

1285-66404-001 30206A

1285-66405-001 312S-JJ-05
335 362

336 24-00 110 363 62-00 110

337 24-00 140 364 63-20 80

338 24-00 160 365 31-10 260

339 24-00 190 366 32-11 160

1285-66406-001 32004X

1285-66407-001 3206B-2RSR-TVH

1285-66408-001 331-032-004

1285-66409-001 350x8 (V=0)

340 24-00 200 367 32-11 170

341 67-00 530 368 32-11 40

342 67-01 100 369 32-11 30

343 75-10 20 370 67-00 430

1285-66410-001 4.00x8 2PLY

1285-6700530 4.10/3.50-6 TUBE

1285-6701100
071853

4.10/3.50-6/6 PR

1285-7510020 46032006048/E46

344 90-30 10 371 32-20 130

345 90-30 20 372 53-10 100

346 90-30 30 373 67-00 80

347 76-10 240 374 63-10 390

76-10 250 67-00 40

1285-76100-001 6202.2RSR

1285-76101-001 6202-NR

1285-76102-001 696ZZ

1285-7610240 7x7- 2x3200mm

1285-7610250 8804.00.00.00
348 76-10 250 375 67-00 40

349 90-30 40 376 79-10 70

350 90-30 50 377 79-10 80

351 90-30 60 378 79-10 100

Page: 19 of  24

1285-7610250 8804.00.00.00

1285-76103-001 956390-1150mm

1285-76104-001 956390-550mm

1285-903060 956390-700mm

Page: 19 of  24
00

  Rev : 0 Apr 12



PARAVAR PARS CO.

   MODEL:       SAAR   BY:

   CHECKED:    RPT:            1285
ILLUSTRATED PARTS CATALOGUE

Index Index

379 31-10 170 406 63-10 400

380 79-10 130 407 63-10 410

381 79-10 120 408 32-11 60
AE102/624-AS1072-14SIL-FG-

4954-50cm
DIN 125-A6.4-ST

A-510-2 (ACS) DIN 125-A3.2-ST

AE102/624-AS1072-12SIL-FG-
5188-57cm

DIN 125-A4.3-ST

Part Number address Part Number address

381 79-10 120 408 32-11 60

382 27-20 230 409 27-20 240

383 23-00 30 410 61-10 20

384 71-20 50 411 62-30 60

385 71-20 20 412 61-10 30AN7-42A DIN 128-A8-FST

AIRKIT-GI DIN 125-A8.4-ST

AN365-7A DIN 128-A6-FST

4954-50cm
DIN 125-A6.4-ST

AF4P32/2N/D
*1285-2720230

DIN 125-A6.4-ST
*DIN 125-A5.3-ST

385 412

386 71-20 10 413 62-00 70

387 31-10 130 414 63-20 340

388 31-10 100 415 63-20 250

389 31-10 330 416 63-10 30BG-3E DIN 1481-6x25

BC-2A DIN 1481-4x25

BE-3A
REPLACED  BY BG-3E

DIN 1481-6x20

AN7-45A DIN 1440-12-ST

389 416

390 31-10 340 417 32-00 30

391 32-42 280 418 28-20 90

392 32-42 10 419 79-10 110

393 32-10 120 420 28-00 60BT27722000 DIN 3021-13mm

BQ8099 DIN 3017-12x22-8.5

BS032
Replaced by 1285-324210

DIN 3017-13x19-8.5

BK-7B DIN 2093B-25.4-FST

394 32-41 20 421 75-10 50

395 32-41 10 422 75-10 70

396 32-43 20 423 32-42 260

397 31-10 120 424 67-00 400C-2300 DIN 439-M10

BT280410016 DIN 3021-32

BT280410016
Replaced by 1285-344320

DIN 433-M6

BT280222010 DIN 3021-16

398 75-10 220 425 76-10 140

399 67-00 540 426 63-10 150

400 32-10 70 427 32-20 50

401 63-20 420 428 62-30 130

63-10 180 32-10 30

DIN 125-A10.4-ST DIN 5406-30-ST

DIN 125-A10.5-ST DIN 5406-30x1.5

CV-310 DIN 439-M8

DIN 125-6.4-ST DIN 471-15x1

CV-120L DIN 439-M6

402 63-10 180 429 32-10 30

403 67-00 630 430 62-00 80

404 32-00 110 431 67-00 290

405 67-00 650 432 32-10 110

Page: 20 of  24

DIN 125-A13-ST DIN 6798-A8.4-FST

DIN 125-A10.8-ST DIN 6796-12-FST

DIN 125-A12.8-Br DIN 6796-13-FST

DIN 125-A10.5-ST DIN 5406-30x1.5

Page: 20 of  24

Apr 12
00

  Rev : 0



   BY:

PARAVAR PARS CO.

   MODEL:       SAAR

   CHECKED:    RPT:            1285
ILLUSTRATED PARTS CATALOGUE

Index Index

433 32-43 60 460 25-00 150

434 32-41 60 461 28-10 20

435 28-20 140 462 79-10 50

Part Number address Part Number address

DIN 6899-2-B DIN 7985-M4x16-8.8

DIN 71751-S M6x12 DIN 7985-M4x20-8.8

DIN 73379-8x13-120 DIN 7985-M4x25-8.8435 28-20 140 462 79-10 50

436 28-20 170 463 31-11 110

437 28-20 190 464 32-41 50

438 28-20 80 465 76-10 20

439 28-20 160 466 63-10 300

DIN 73379-8x13-120 DIN 7985-M4x25-8.8

DIN 73379-8x13-1500 DIN 7985-M4x30-8.8

DIN 73379-8x13-160 DIN 7985-M6x16-8.8

DIN 73379-8x13-300 DIN 7985-M6x20-8.8

DIN 73379-8x13-950 DIN 7985-M6x25-8.8439 466

440 67-00 100 467 52-00 140

441 53-10 140 468 52-00 150

442 31-11 20 469 67-00 340

443 52-00 130 470 63-10 40

DIN 7337-A3.2x6-AL DIN 7991-M2.5x10-8.8

DIN 7337-A3.4x6-AL DIN 7991-M3x10-8.8

DIN 7337-A3x6-AL DIN 7991-M4x16-8.8

DIN 7337-B4x10-AL DIN 84-M2x30-8.8
443 470

444 55-40 50 471 55-40 30

445 32-43 260 472 33-00 40

446 32-43 280 473 63-20 370

447 67-01 30 474 75-10 200

DIN 741-M4 DIN 84-M3x12-8.8

DIN 74324-2x4-2850mm DIN 84-M3x16-8.8

DIN 74324-2x4-850mm DIN 84-M3x30-5.8

DIN 74324-2x4mm-1700mm DIN 912-M10x20-8.8

448 67-01 40 475 32-42 190

449 32-41 100 476 75-10 180

450 67-01 50 477 53-50 140

451 67-01 70 478 32-42 170

DIN 74324-2x4mm-2700mm DIN 912-M4x20-8.8

DIN 74324-2x4mm-2850mm DIN 912-M6x10-8.8

DIN 74324-2x4mm-3110mm DIN 912-M6x16-12.9

DIN 74324-2x4mm-3360mm DIN 912-M6x16-8.8

452 67-01 60 479 32-42 50

453 32-42 290 480 32-42 130

454 32-41 120 481 32-20 140

455 24-00 210 482 32-42 340

24-00 220 67-00 560

DIN 74324-2x4mm-3460mm DIN 912-M6x20-8.8

DIN 74324-2x4mm-700mm DIN 912-M6x25-8.8

DIN 74324-2x4mm-850mm DIN 912-M6x30-8.8

DIN 74324-6×8mm-2000mm DIN 912-M6x35-8.8

DIN 7985-M4×16-8.8 DIN 912-M6x40-12.9
456 24-00 220 483 67-00 560

457 24-00 120 484 32-43 70

458 24-00 50 485 32-42 30

459 52-00 20 486 67-00 510

Page: 21 of  24

DIN 7985-M4×16-8.8 DIN 912-M6x40-12.9

DIN 7985-M4×20-8.8 DIN 912-M6x40-8.8

DIN 7985-M4×30-8.8 DIN 912-M6x45-8.8

DIN 7985-M4x10-8.8 DIN 912-M6x55-8.8

Page: 21 of  24
00

  Rev : 0 Apr 12



   BY:

PARAVAR PARS CO.

   MODEL:       SAAR

   CHECKED:    RPT:            1285
ILLUSTRATED PARTS CATALOGUE

Index Index

487 32-10 90 514 76-10 270

488 61-10 60 515 53-10 20

489 62-30 110 516 75-10 140

Part Number address Part Number address

DIN 912-M8x10-8.8 DIN 933-M5x12-8.8

DIN 912-M8x30-8.8 DIN 933-M6x16-8.8

DIN 913-M10x25-12.9 DIN 933-M6x20-8.8489 62-30 110 516 75-10 140

490 32-00 60 517 63-20 100

491 25-00 60 518 28-20 20

492 25-00 90 519 63-20 120

493 62-00 30 520 67-00 250

DIN 913-M10x25-12.9 DIN 933-M6x20-8.8

DIN 916-M4x6 DIN 933-M6x25-12.9

DIN 931-M10x20-12.9 DIN 933-M6x30-8.8

DIN 931-M10x50-12.9 DIN 933-M8x50-12.9

DIN 931-M10x80-12.9 DIN 934-M10493 520

494 24-00 40 521 24-00 240

495 32-11 190 522 67-00 590

496 67-00 150 523 62-30 90

497 63-10 200 524 62-00 130

DIN 931-M6×30-8.8 DIN 934-M4

DIN 931-M6x16-8.8 DIN 934-M6

DIN 931-M6x20-12.9 DIN 934-M8

DIN 931-M6x25-8.8 DIN 935-M10
497 524

498 63-10 210 525 67-00 310

499 76-10 70 526 62-00 120

500 67-00 390 527 32-42 380

501 67-00 60 528 27-20 120

DIN 931-M6x30-8.8 DIN 935-M10

DIN 931-M6x35-8.8
* DIN 931-M6x40-8.8

DIN 94-1.6x22-ST

DIN 931-M6x40-8.8 DIN 94-2x16mm

DIN 931-M6x50-12.9 DIN 94-2x40-ST

502 32-10 40 529 63-10 100

503 67-00 300 530 62-00 90

504 32-11 110 531 63-20 230

505 27-20 220 532 62-30 140

DIN 931-M6x60-8.8 DIN 963-M3x12-8.8

DIN 931-M6x80-8.8 DIN 963-M3x6-8.8

DIN 931-M6x90-8.8 DIN 963-M4x10

DIN 931-M6x90-8.8
*DIN 931-M5x90-8.8

DIN 981-M30

506 62-30 50 533 32-10 20

507 28-20 220 534 63-10 50

508 32-10 100 535 63-10 130

509 32-00 90 536 31-11 120

63-10 240 24-00 60

DIN 931-M8x120-12.9 DIN 981-M30-ST (8.8)

DIN 931-M8x30-8.8 DIN 982-M2

DIN 931-M8x40-8.8 DIN 982-M3

DIN 931-M8x60-8.8 DIN 982-M4

DIN 931-M8x65-8.8 DIN 982-M4-8
510 63-10 240 537 24-00 60

511 67-00 460 538 32-11 130

512 67-00 570 539 27-20 250

513 76-10 280 540 24-00 30

Page: 22 of  24

DIN 931-M8x65-8.8 DIN 982-M4-8

DIN 931-M8x90-8.8
REPLACED BY DIN 912

DIN 982-M6

DIN 933-M10x30-12.9
DIN 982-M6

*DIN 982-M5

DIN 933-M4x8-8.8 DIN 982-M6-8

Page: 22 of  24
00

  Rev : 0 Apr 12



   BY:

PARAVAR PARS CO.

   MODEL:       SAAR

   CHECKED:    RPT:            1285
ILLUSTRATED PARTS CATALOGUE

Index Index

541 28-20 240 568 90-20 50

542 61-10 50 569 90-20 10

543 62-00 50 570 90-20 30

Part Number address Part Number address

DIN 982-M8 LOCTITE 243

DIN 982-M8-8 LOCTITE 577

DIN 985-M10 LOCTITE 641543 62-00 50 570 90-20 30

544 63-10 190 571 90-20 20

545 33-00 20 572 31-10 80

546 32-41 180 573 23-00 50

547 79-10 30 574 75-10 80

DIN 985-M10 LOCTITE 641

DIN 985-M10
REPLACED BY DIN 982

LOCTITE 648

DIN 985-M3 M760

DIN 985-M4 M760 REV P (MAW1005)

DIN 985-M4
REPLACED BY DIN 982

MIL-DTL 6000-16x0.1m
547 574

548 32-20 160 575 75-10 60

549 32-10 80 576 76-10 330

550 62-30 80 577 28-20 120

551 63-10 170 578 63-10 360

REPLACED BY DIN 982

DIN 985-M6 MIL-DTL 6000-6.4x0.45m

DIN 985-M6
REPLACED BY DIN 982

MS20664C-01

DIN 985-M8
MS21919-DG20
PCLIPS-M6-35

DIN 985-M8
REPLACED BY DIN 982

MS51844-22
551 578

552 90-20 40 579 67-01 20

553 63-20 210 580 67-01 80

554 28-20 100 581 67-01 90

555 79-10 40 582 31-10 60

DOT4 No. 15.9x62

EBB-75A
REPLACED BY 1285-6320210

No. 25x1120

EN 854-1/2"x7/8"-60mm No. 25x850

EN 854-8x15-720mm P13K0-MU

556 79-10 90 583 61-10 10

557 31-10 180 584 31-10 30

558 23-00 40 585 67-00 140

559 31-10 400 586 67-00 410

EN 854-8x15-800mm PA101

EN837-1 P-CLIPS SIZE 16

FH-1V P-CLIPS-SIZE 20-M6

FV110
REPLACED BY 1285-3110400

PHS 10 (M10x1.25)

560 33-00 10 587 32-42 250

561 63-20 160 588 63-10 10

562 63-20 140 589 67-00 240

563 31-10 190 590 76-10 150

31-10 200 67-00 450

GU5.3-50W12V PHS 6A

HK 1312 PJ762

IM 423 POS10A

IM-105 POS6A

IM-130 POS8A
564 31-10 200 591 67-00 450

565 31-10 140 592 28-10 60

566 31-10 150 593 28-00 30

567 31-10 160 594 28-00 50

Page: 23 of  24

IM-130 POS8A

IM-525 PU 6/4 - 840 mm

IM-528 PU 8/5.5 - 1000mm

IM-539 PU 8/5.5 - 160mm

Page: 23 of  24
00

  Rev : 0 Apr 12



   BY:

PARAVAR PARS CO.

   MODEL:       SAAR

   CHECKED:    RPT:            1285
ILLUSTRATED PARTS CATALOGUE

Index Index

595 34-10 30 622

596 63-20 350 623

597 31-10 70 624

Part Number address Part Number address

PU6/4-1500mm

RL-32

W23-X1A1G-3597 31-10 70 624

598 31-10 350 625

599 31-10 360 626

600 31-10 370 627

601 76-10 200 628

W23-X1A1G-3

XIE4.0007.00

XIH4.0010.00

XIH4.0018.00

5x 2.1x510mm
601 628

602 76-10 190 629

603 76-10 300 630

604 63-10 370 631

605 632

6x 2.5x1140mm

6x 2.5x1300mm

6x 2.5x1610mm

605 632

606 633

607 634

608 635

609 636

610 637

611 638

612 639

613 640

614 641

615 642

616 643

617 644

618 645

619 646

620 647

621 648

Page: 24 of  24Page: 24 of  24
00

  Rev : 0 Apr 12



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  05 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Chapter 05 

Aircraft General 





05-00
1285-00000-001

1

05-00 10
1285-01000-001

1

05-00 20
1285-20000-001

1

05-00 30
1285-30000-001

1

05-00 40
1285-58000-001

1

APRL 11

Page: 2

   Rev : 1

MFRS Code

   MODEL:      SAAR

   RPT:            1285
In

d
e

x

                                            Nomenclature

1  2  3  4  5  6  7

U
s

a
b

le

 O
n

 C
o

d
e

U
n

it
s

 P
e

r

 A
s

s
y

.

S
e

c
.

Part Number ( R )

   CHECKED:

Part Number ( N )

شرکت پرآورپارس

.PARAVAR   PARS Co

. AIRCRAFT ASSY. 

.. MAIN UNIT ASSY. (NHA FIG 05-10)

   BY:

ILLUSTRATED PARTS CATALOGUE

05-00

.. ROTOR ASSY. (NHA FIG 62-00)

.. STABILIZER ASSY. (NHA FIG 55-00)

.. PROPELLER ASSY. (NHA FIG 61-00)





05-10
1285-01000-001

1

05-10 10
1285-11000-001

1

05-10 20
1285-12000-001

1

05-10 30
1285-11600-001

1

05-10 40
1285-11500-001

1

05-10 50
1285-40000-001

1

05-10 60
1285-64000-001

1

05-10 70
1285-12200-001

1

05-10 80
1285-61000-001

1

05-10 90
1285-21000-001

1

05-10 100
1285-01011-001

1

05-10 110
1285-52000-001

1

05-10 120
1285-51500-001

1

05-10 130
1285-34500-001

1

05-10 140
1285-21700-001

1

05-10 150
1285-66100-001

1

05-10 160
1285-11700-001

1

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. MAIN UNIT ASSY.

.. STRUCTURE ASSY. (NHA FIG 53-10)

. AERODYNAMIC FAIRING ASSY. (NHA FIG 53-

50)

.. LANDING LIGHT ASSY. (NHA FIG 33-00)

.. EQUIPMENT/FURNISHING (NHA FIG 25-00)

.. LANDING GEAR ASSY. (NHA FIG 32-00)

.. INSTRUMENT PANEL (NHA FIG 31-00)

.. DOOR & ACCESS PANEL (NHA FIG 52-00)

.. COMMUNICATION SYSTEM ASSY .(NHA FIG 

23-00)

.. ROTOR DRIVE ASSY. (NHA FIG 63-00)

.. POWER PLANT INSTALLATION ASSY. (NHA 

FIG 05-11)

.. FUEL SYSTEM ASSY. (NHA FIG 28-00)

.. ENGINE CONTROL ASSY. (NHA FIG 76-10)

.. RUDDER CONTROL ASSY. (NHA FIG 27-20)

.. ROTOR FLIGHT CONTROL ASSY. (NHA FIG 67-

00)

.. ELECTRICAL POWER ASSY. (NHA FIG 24-00)

.. PITOT SYSTEM ASSY. (NHA FIG 34-10)

05-10
Page: 2

   Rev : 1 APRL 11





05-11
1285-01011-001

1

05-11 10
1285-57000-001

1

05-11 20
ROTAX 914

1

05-11 30
1285-53200-001

1

05-11 40
1285-53100-001

1

05-11 50
1285-57021-001

1

05-11 60
825750

1 *

05-11 70
956585

2 *

page rev 0 / 4 88.11.06 / 92.09.03

05-11
   IPC Rev : 0

Page: 2

FEB 13

.. EXHAUST TUBE

.. AIR FILTER

* IF NOT INCLUDED WITH ENGINE ASSY.
43001

.. ADAPTOR

* IF NOT INCLUDED WITH ENGINE ASSY.
43001

.. ENGINE ASSY.
43001

.. ENGINE OIL COOLING ASSY. (NHA FIG 79-10)

.. ENGINE COOLING SYSTEM ASSY. (NHA FIG 

75-10)

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. POWER PLANT INSTALLATION ASSY.

.. ENGINE MOUNT ASSY. (NHA FIG 71-20)

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  23 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

 

Chapter 23-00  

Communication 

 

 

 

 

 

 

 





23-00
1285-61000-001

1

23-00 10
M760

1

23-00 20
DIN 7985-M4x25-8.8

4

23-00 30
 

1 *

23-00 40
FH-1V

2

23-00 50
M760 REV P 

(MAW1005)
1

23-00 60
W23-X1A1G-3

1

23-00 70
CV100

8

23-00 80
1285-230080

1

23-00 90
1285-230090

2

23-00 100
1285-2300100

2

   BY: شرکت پرآورپارس

.PARAVAR PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7
MFRS 

Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. COMMUNICATION SYSTEM ASSY.

.. TRANSCEIVER
61001

.. BOLT

.. ANTENNA  ASSY.

61001

98013

.. HEADSET AND HELMET
** Other Product with same operation can be used instead of.

44004

.. COMMUNICATION WIRING ASSY.
* This item is included with fig 10 in installation pack

61001

.. CIRCUIT BREAKER (AMPS :3 - MAX 250VAC 

50VDC)
10051

.. CALAMP

.. CONNECTOR

.. 1 WAY CONNECTOR - MALE

.. 1 WAY CONNECTOR - FEMALE

23-00
88.11.06 / 94.03.30page rev 0 / 6

   IPC Rev : 0

Page: 2

MAY 13



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  24 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

Chapter 24-00  

Electrical Power 
 

 

 





24-00
1285-66100-001

1

24-00 10
1285-66402-001

1

24-00 20
3082

1

24-00 30
DIN 985-M6

10

24-00 40
DIN 931-M6×30-8.8

10

24-00 50
DIN 7985-M4×30-8.8

5

24-00 60
DIN 985-M4

6

24-00 70
1285-66403-001

1

24-00 80
1285-66404-001

1

24-00 90
965347

1

24-00 100
1285-66405-001

1

24-00 110
1285-66406-001

1

24-00 120
DIN 7985-M4×20-8.8

1

24-00 130
3084

1

24-00 140
1285-66407-001

1

24-00 150
992819

1

24-00 160
1285-66408-001

2

24-00 170
518015018

VTM-18A-12
1

*

24-00 180
1285-66101-001

1

24-00 190
1285-66409-001

1

24-00 200
1285-66410-001

1

24-00 210
DIN 74324-6×8mm-

2000mm
1

24-00 220
DIN 7985-M4×16-8.8

2

24-00 230
DIN 125-A4.3-St

4

24-00 240
DIN 934-M4

2

24-00 250
DIN 125-A6.4-ST

8

24-00 260
1285-66412-001

1

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. ELECTRICAL POWER

. . MAIN  WIRING ASSY.-FUSELAGE

. . RELAY TRIM
49008

. . NUT

. . BOLT

. . BOLT

. . NUT

. . WIRING ASSY.-FRONT STICK

. . WIRING ASSY.-BACK STICK

. . REGULATOR
43001

. . WIRING ASSY.&CAPACITOR.-(22000 micro F)

. . CAPACITOR CALAMP

. . BOLT

. . RELAY MASTER
49008

. . WIRING ASSY.-RELAY MASTER

. . RELAY BOOT(STARTER)
43001

. . CABLE ASSY.

. . RECHARGABLE  BATTERY

. .  (Replaced by VOLTA MAX)

49009

. . PLATE

. . CABLE ASSY.

. . CABLE ASSY.

.. DRAIN HOSE

. . BOLT

. . WASHER

. . NUT

.. WASHER

.. HOUR METER BOARD ASSY.

Page rev : 0 / 5

Ipc rev : 0 /

88.11.6 / 94.08.04

24-00
Page: 2

FEB 13



24-00 270
2PM39645W2B1

1

24-00 280
1285-2400280

1

24-00 290
1285-66413-001

1

24-00 300
BWA 21001-A1

1 *

24-00 310
1285-66414-001

1

Page rev : 0 / 2 88.11.6 / 92.06.23

24-00
Page: 2

Ipc rev : 0 / FEB 13

.. RPM ROTOR BOARD ASSY.

.. BOX
BAHAR Sh.

.. PLATE

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

.. CONNECTOR RUSSIANA

.. HALOGEN LAMP SOCKET

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  25 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

Chapter 25-00  

Equipment/Furnishing 

 

 

 

 

 

 

 





25-00
1285-11500-001

1

25-00 10
1285-11511-001

2

25-00 20
1285-11514-001

2

25-00 30
1285-11513-001

2

25-00 40
DIN 933-M6x20-8.8

8

25-00 50
DIN 125-A6.4-ST

8

25-00 60 DIN 931-M10x20-12.9
replaced by DIN 912-M10x20-12.9

2

25-00 70
DIN 125-A10.5-ST

8

25-00 80
DIN 982-M10

4

25-00 90 DIN 931-M10x50-12.9
Replaced by DIN 912-M10x50-12.9

2

25-00 100
1285-11515-001

2

25-00 110
1285-11520-001

2

25-00 120
1285-11521-001

2

25-00 130
1285-11522-001

2

25-00 140
1285-11516-001

1

25-00 150
DIN 7985-M4x16-8.8

4

25-00 160
DIN 985-M4

4

   IPC Rev : 0

Page: 2

JULY 12
25-00

88.11.06 / 91.05.07page rev 0 / 5

.. PLATE

.. BOLT

.. NUT

.. SEAT BELT ASSY.

… SEAT BELT PART LEFT ASSY.

... SEAT BELT PART RIGHT ASSY.

.. NUT

.. BOLT

.. SPACER

.. WASHER

.. BOLT

.. WASHER

.. FOAM

.. COVER

.. BOLT

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. EQUIPMENT / FURNISHING

.. SEAT STRUCTURE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  27 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

Chapter 27-00  

Flight Control 

 

 

 

 

 

 







27-20
1285-34500-001

1

27-20 10
1285-34501-001

2

27-20 20
1285-34504-001

2

27-20 30
DIN 439-M6

8

27-20 40
POS6A

8

27-20 50
DIN 931-M6x25-8.8

8

27-20 60
1285-34544-001

1 A

27-20 70
1285-34543-001

8 A

27-20 80
1285-34540-001

1 A

27-20 90
1285-34515-001

8

27-20 100
1285-34544-002

1 A

27-20 110
1285-34540-002

1 A

27-20 120
DIN 94-2x40-ST

4

27-20 130
1285-34502-001

2

27-20 140
1285-34505-001

2

27-20 150
1285-34545-001

1 A

27-20 160
1285-34541-001

1 A

27-20 170 DIN 931-M6x16-8.8
Replaced by DIN 933-M6x16-8.8

2

27-20 180
1285-34545-002

1 A

27-20 190
1285-34541-002

1 A

27-20 200
1285-34550-001

1

27-20 210
1285-34506-001

*1285-34507-001
4

27-20 220
DIN 931-M6x95-8.8

*DIN 931-M5x95-8.8
2

27-20 230
AF4P32/2N/D

*1285-2720230
4

27-20 240
DIN 125-A6.4-ST

*DIN 125-A5.3-ST
8

27-20 250
DIN 985-M6

*DIN 985-M5
12

27-20 260
1285-34510-001

1 B

   IPC Rev : 0

page rev: 0 / 8 Page: 3

JAN 13
27-20

88.11.06 / 91.10.27

.. BEARING PULLEY

* FOR STRUCTURE WITH HOLE OF 5 mm
44007

.. WASHER

* FOR STRUCTURE WITH HOLE OF 5 mm

.. NUT

* FOR STRUCTURE WITH HOLE OF 5 mm

.. LEFT FRONT PEDAL ASSY.

.. RUDDER CABLE ASSY. (NHA FIG 27-21)

.. BEARING KEEPER PLATE

* FOR STRUCTURE WITH HOLE OF 5 mm

.. BOLT

.. * FOR STRUCTURE WITH HOLE OF 5 mm

.. BOLT

.. RIGHT REAR PEDAL ASSY.

… RIGHT REAR PEDAL

… REAR ROD TUBE

.. LEFT REAR PEDAL ASSY.

… LEFT REAR PEDAL

… RIGHT FRONT PEDAL

.. SPLIT PIN

.. REAR ROD ASSY.

… LEFT FRONT PEDAL

.. SPACER

.. RIGHT FRONT PEDAL ASSY.

.. BOLT

.. LEFT FRONT PEDAL ASSY.

... BUSH

… FRONT ROD TUBE

… NUT

… ROD END

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. RUDDER CONTROL ASSY.

.. FRONT ROD ASSY.

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



27-20 270
1285-34512-001

2 B

27-20 280
1285-34511-001

2 B

27-20 290
1285-34513-001

2 B

27-20 300
1285-34514-002

1 B

27-20 310
1285-34510-002

1 B

27-20 320
1285-34514-001

1 B

27-20 330
1285-34520-002

1 B

27-20 340
1285-34520-001

1 B

page rev: 0 / 4 88.11.06 / 91.10.27

27-20
   IPC Rev : 0

.. RIGHT REAR PEDAL ASSY.

ILLUSTRATED PARTS CATALOGUE

Page: 4

JAN 13

.. LEFT REAR PEDAL ASSY.

… RIGHT FRONT PEDAL AXLE

.. RIGHT FRONT PEDAL ASSY.

… LEFT FRONT PEDAL AXLE

… PIN

… SAFETY PIN

… FRONT PEDAL HANDLE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285





27-21
1285-34550-001

1

27-21 10
91.08.20

1285-34551-001
replaced by 1285-34553-001

1

27-21 20
312S-JJ-05

1

27-21 30
91.08.20

1285-34552-001
replaced by 1285-34554-001

1

27-21 40
91.08.20 01-15700

1

Page: 2

NOV 12

.. SHORT CABLE ASSY.

.. SAFETY WIRE
10052

. RUDDER CABLE ASSY.

.. MAIN CABLE ASSY.

.. TURNBUCKLE ASSY.
10056

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

page rev 0 / 2 88.11.06 / 91.08.20

27-21
   IPC Rev : 0

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  28 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

Chapter 28-00  

Fuel 

 

 





28-00
1285-52000-001

1

28-00 10
1285-52200-001

1

28-00 20
1285-52300-001

1

28-00 30
PU 8/5.5 - 1000mm

2

28-00 40
1285-280040

2

28-00 50
PU 8/5.5 - 160mm

4

28-00 60
DIN 3021-13mm

2

28-00 70
DIN 985-M4
REPLACED BY DIN 982

4

28-00 80
DIN 7985-M4x20-8.8

4

28-00 90
DIN 125-A4.3-ST

8

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. FUEL SYSTEM ASSY.

.. TANK INSTALLATION ASSY. (NHA FIG 28-10)

.. FUEL SYSTEM INSTALLATION ASSY - 

FUSELAGE (NHA FIG 28-20)

.. DRAIN HOSE
44008

.. 3-WAY FITTING

.. DRAIN HOSE
44008

.. SPRINT CLAMP

.. NUT

.. BOLT

.. WASHER

28-00
Page: 2

   Rev : 1 APRL 11





28-10
1285-52200-001

1

28-10 10
1285-52201-001

1

28-10 20
DIN 933-M5x10-8.8

5 *

28-10 30
DIN 125-A4.3-ST

13

28-10 40
1285-52210-001

1

28-10 50
1285-281050

1

28-10 60
PU 6/4 - 840 mm

2

28-10 70
PU 8/6 - 300 mm

1

28-10 80
1179-52054-001
Replaced by 1285-281080

3

28-10 90
1285-281090

2

28-10 100
1285-52202-001

1

28-10 110
1245420404

1

28-10 120 DIN 933-M4x10-8.8
REPLACED BY DIN 7985-M4x10-8.8

12

28-10 130
DIN 128-A4.3-FST

12

28-10 140
1285-52204-001

1

28-10 150
1285-2810150

1

28-10 160
1285-2810160

1

S
e

c
.

In
d

e
x

Part Number ( R )

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s

 P
e

r

 A
s
s
y
.

U
s

a
b

le

 O
n

 C
o

d
e

. TANK INSTALLATION ASSY. 

.. FUEL TANK

.. BOLT

.. WASHER

.. FUEL TANK AFLOAT

.. FUEL TANK CAP

.. HOSE 44008

.. HOSE

.. HOSE ADAPTIR

.. CONNECTOR

.. FUEL TANK (OPTIONAL)

.. FUEL TANK AFLOAT (USE WITH ITEM 100) 10046

.. BOLT (USE WITH ITEM 100)

.. WASHER (USE WITH ITEM 100)

.. FUEL ACCESS PANEL (USE WITH ITEM 100)

.. ORING-WASHER (USE WITH ITEM 100)

ɸ170xɸ2.5 - unpetrol effected

.. DRAIN FITTING (USE WITH ITEM 100)

page rev 0 /12 88.11.06 / 92.03.19

28-10
IPC Rev : 0

Page: 2

FEB 13





28-20
1285-52300-001

1

28-20 10
10580

*Replaced by 1285-2820010
1

28-20 20
DIN 933-M6x30-8.8

2

28-20 30
DIN 125-A6.4-ST

4

28-20 40
1285-52311-001

1

28-20 50
1285-52312-001

1

28-20 60
DIN 985-M6
REPLACED BY DIN 982

4

28-20 70
DIN 3021-13mm

9

28-20 80
DIN 73379-8x13-300

1

28-20 90
DIN 3017-12x22-8.5

4

28-20 100
EN 854-1/2"x7/8"-

60mm
2

28-20 110
996738

2

28-20 120
MS21919-DG20

PCLIPS-M6-35
2

28-20 130
DIN 931-M6x30-8.8

2

28-20 140
DIN 73379-8x13-120

2

28-20 150 1285-2820150 1 *

28-20 160
DIN 73379-8x13-950

1

28-20 170
DIN 73379-8x13-1500

1

28-20 180 05-33033
Replaced by : ELITE Y09M12

1

28-20 190
DIN 73379-8x13-160

2

28-20 200
1285-2820200

5

28-20 210
1285-52316-001

1

28-20 220
DIN 931-M8x30-8.8

2

28-20 230
DIN 125-A8.4-ST

4

28-20 240
DIN 982-M8

2

28-20 250
1179-52054-001

2*

28-20 260
1285-52319-001

1

page rev 0 / 9 88.11.06 / 92.12.17

28-20
   IPC Rev : 0

Page: 2

JULY 13

.. WASHER

.. NUT

.. HOSE ADAPTOR (TAPER TYPE)

* use just one count if items 270 & 280 are used

.. ORING-WASHER (USE WITH REPLACED ITEM OF 10)

.. EAR CLAMP

.. GASCOLATOR BRACKET

.. BOLT

.. HOSE

.. FILTER
* In Use of Paper filter, changing in every 25 hours is necessary. 10052

.. HOSE

.. HOSE

.. 3 WAY FITTING  ( Ø10 )

.. HOSE

.. FUEL PUMP 43001

.. CLAMP

10052

44005

.. BOLT

.. HOSE

.. HOSE CLAMP

.. HOSE 

.. TUBE HOLDER

.. NUT

.. SPRING CLAMP

.. BOLT

.. WASHER

.. FUEL TUBE

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. FUEL SYSTEM INSTALLATION ASSY. - 

FUSELAGE

.. ACS GASCOLATOR

* Replaced item used with item 28-20-210 10052

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



28-20 270
1285-2820270

1 *

28-20 280
1179-52053-001

1 *

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

.. 90 DEG CONNECTOR G1/4

* notice to use this item if it's needed to be used

.. FEMALE HOSE NIPPLE

* notice to use this item if it's needed to be used

page rev 0 / 0 88.11.06 / 92.05.05

28-20
Page: 3

   IPC Rev : 0 JULY 13



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  31 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 
Chapter 31-00 

Instrument 

 

 

 

 

 

 





31-00
1285-64000-001

1

31-00 10
1285-64200-001

1

31-00 20
1285-64250-001

1

31-00 30
1285-64050-001

1

31-00 40
1285-64201-001

1

31-00 50
1285-64120-001

1

31-00 60
1285-64100-001

1

31-00 70
1285-64001-001

1

31-00 80
1285-64260-001

1

31-00 90
1285-64258-001

1

31-00 100
1285-64259-001

1

page rev : 0 / 2 88.11.06 / 91.09.27

DEC 12

Page: 2

31-00

.. REAR PANEL ASSY. (OPTIONAL)

... SYSTEM ELECTRICAL - REAR PANEL ASSY. 

(NHA FIG 31-10)

… REAR INSTRUMENT WIRING ASSY.

... PNEUMATIC ASSY.

... INSTRUMENT WIRING ASSY.

.. PANEL ASSY. (OPTIONAL)

… SYSTEM ELECTRICAL - PANEL ASSY. (NHA 

FIG 31-10)

… INSTRUMENT WIRING ASSY. (FOR PANEL 

ASSY.OPTIONAL)

. INSTRUMENT PANEL ASSY

.. PANEL ASSY.

... SYSTEM ELECTRICAL - PANEL ASSY. (NHA 

FIG 31-10)

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

 IPC  Rev : 0

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x





31-10
1285-64250-001

1

31-10 10
1285-64251-001

1

31-10 20 1285-64111-001
replaced by: 1285-64257-001

1

31-10 30
P-CLIPS SIZE 16

1

31-10 40
1110-F112-P1M1-5A

5

31-10 50
1285-64255-001

1

31-10 60
P13K0-MU

1

31-10 70
W23-X1A1G-3

1

31-10 80
M760

1

31-10 90
1285-311090

1

31-10 100 BG-3A
REPLACED  BY BG-3E

1

31-10 110 ASI 120M-3
replaced by : 16-310-200D

1

31-10 120
C-2300

1

31-10 130
BC-2A

1

31-10 140
IM-525

1

31-10 150
IM-528

1

31-10 160
IM-539

1

31-10 170
A-510-2 (ACS)

1

31-10 180 EN837-1
REPLACED  BY IE71.2B35.2201

1 *

31-10 190 IM-105
REPLACED  BY IF61.2B35.2301

1 *

31-10 200
IM-130

1

31-10 210
1285-3110210

2

31-10 220
1285-3110220

1

31-10 230
1285-3110230

1

31-10 240
106-P30-2A

2

31-10 250
106-P30-5A

1

31-10 260
331-032-004

1

page rev : 0 / 4 88.11.06 / 92.09.27

31-10
   Rev : 1 APRL 13

.. CIRCUIT BREAKER
10044

.. HOUR METER
10046

Page: 2

.. LED HIGH LIGHT 7mm (RED)

.. LED HIGH LIGHT 7mm(WHITE)

.. CIRCUIT BREAKER
10044

.. MOTOR RPM GAUGE
34002

.. ROTOR RPM GAUGE
34002

.. LED HIGH LIGHT 7mm (YELLOW)

.. WATER TEMPRATURE GAUGE 34002

.. STARTER KEY 10052

.. FUEL PRESSURE GAUGE

.. VERTICAL SPEED METER 86003

.. OIL PRESSURE GAUGE 34002

.. OIL TEMPRATURE GAUGE 34002

.. ALTITUDE GAUGE 86003

.. AIR SPEED GAUGE

Falcon gauge

10040

.. COMPASS 10039

.. CIRCUIT BREAKER
10025

.. TRANSMITTER (NHA FIG 23-00)
61001

.. SWITCH

.. CIRCUIT BREAKER
10044

.. VALVE

.. ROTOR AIR PRESSURE 10057

.. PANEL PLATE ASSY. (NHA FIG 31-11)

.. PLATE

.. CLAMP
44005

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. SYSTEM ELECTRIC - PANEL ASSY.

S
e

c
.

In
d

e
x

Part Number ( R )

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

Part Number ( N )



31-10 270
301-030-001

1

31-10 280
1110-F112-P1M1-2A

5

31-10 290
1285-3110290

1

31-10 300
1285-3110300

2

31-10 310
1285-64100-001

1

31-10 320
1285-64101-001

1

31-10 330 BG-3A
REPLACED  BY  BG-3E

1

31-10 340
BK-7B

1

31-10 350 XIE4.0007.00
REPLACED BY IE61.2B35.2201

1 *

31-10 360 XIH4.0010.00
REPLACED BY IH61.2B35.2201

1 *

31-10 370 XIH4.0018.00
REPLACED BY IH71.2B35.2201

1 *

31-10 380
99460

1

31-10 390
1285-64112-001

1

31-10 400 FV110
REPLACED BY 1285-3110400

1

31-10 410
186265 (QSM-G1/8-6)

1

31-10 420
153022 (QSF-G1/8-4-B)

1

31-10 430
B2L

1

31-10 440
1285-64258-001

1

31-10 450
1285-64256-001

1

31-10 460
DIN 7985-M4x30-8.8

14

31-10 470
BG-3E

1

31-10 480 BK-7B
replaced by : ASI 120M-3

1

31-10 490
BC-2A

1

31-10 500
IM-105

1

31-10 510
IM-130

1

31-10 520
1285-3110520

7

Page: 3

... ROTOR RPM GAUGE 34002

.. LED CASE

Dec. 12

page rev : 0 / 9 88.11.06 / 92.09.27

31-10
   Rev : 1

… AIR SPEED GUAGE (OPTIONAL)
86003

Falcon gauge

... VERTICAL SPEED METER 86003

... MOTOR RPM GAUGE 34002

… PLATE

… BOLT

… ALTITUDE GUAGE (OPTIONAL) 86003

.. FITTING 49006

.. BALL BANK INDICATOR LARGE - 60x60x13mm 33001

.. SYSTEM ELECTRICAL - REAR PANEL ASSY. 

(OPTIONAL)

... VALVE

.. TERMINAL BOX 39002

.. FITTING 49006

… OIL TEMPRATURE GAUGE (OPTIONAL)
43001

… WATER TEMPRATURE GAUGE (OPTIONAL) 43001

… FUEL LEVEL GUAGE (OPTIONAL) 34003

… ALTITUDE GUAGE (OPTIONAL) 86003

… AIR SPEED GUAGE (OPTIONAL)
86003

… OIL PRESSURE GAUGE (OPTIONAL) 43001

.. LED HIGH LIGHT 7mm (BLUE)

.. SYSTEM ELECTRICAL - PANEL ASSY. 

(OPTIONAL)

… PANEL PLATE ASSY. (OPTIONAL) (NHA FIG 

31-11 OPTIONAL)

.. FUEL LEVEL GUAGE
10046

.. CIRCUIT BREAKER
10044

.. LED HIGH LIGHT 7mm (GREEN)

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285





31-11
1285-64251-001

1

31-11 10
1285-64252-001

1

31-11 20 DIN 7337-A3x6-AL
Replaced by DIN7337-A3x6-AL

6

31-11 30
10x13x1300mm

1

31-11 40
1285-64107-001

1

31-11 50
1285-64107-002

1

31-11 60
1285-64103-001

1

31-11 70
1285-64104-001

1

31-11 80
1285-64105-001

1

31-11 90
1285-64253-001

1

31-11 100
1285-64110-001

1

31-11 110
DIN 7985-M4x30-8.8

11

31-11 120
DIN 985-M4

9

31-11 130
1285-64101-001

1

31-11 140
1285-64108-001

1

31-11 150
1285-64109-001

1

31-11 160
1285-64205-001

1

S
e

c
.

In
d

e
x

Part Number ( R )

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. PANEL PLATE ASSY.

.. PANEL PLATE

.. RIVET

.. GUT (COVER) - 1300 mm

.. ANGLE PLATE (RIGHT)

.. ANGLE PLATE (LEFT)

.. TUBE ROD

.. PLATE

.. PLATE

.. PLATE

.. COMPASS PLATE

.. BOLT

.. NUT

.. PANEL PLATE ASSY (OPTIONAL).

… PANEL PLATE (OPTIONAL)

… PLATE (OPTIONAL)

... COMPASS PLATE (OPTIONAL)

Page: 2

JULY 12
31-11

88.11.06 / 91.08.08page rev : 0 / 4

 IPC  Rev : 0



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  32 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

Chapter 32-00 

Landing Gear 

 

 

 

 

 

 

 

 





32-00
1285-40000-001

1

32-00 10
1285-40018-001

1

32-00 20
1285-42000-001

1

32-00 30
DIN 2093B-25.4-FST

2

32-00 40
1285-40011-001

1

32-00 50
1285-40013-001

1

32-00 60
DIN 916-M4x6

1

32-00 70
1285-40015-001

1

32-00 80
1285-40016-001

1

32-00 90
DIN 931-M8x60-8.8

1

32-00 100
1285-3200100

1

32-00 110
1285-40017-001

2

32-00 120
DIN 125-A8.4-ST

2

32-00 130
DIN 985-M8
REPLACED BY DIN 982

1

32-00 140
1285-41000-001

1

32-00 150
1285-40012-001

4

32-00 160
1285-41300-001

1

Page rev : 0/4 88.11.06 / 91.06.13

32-00
Ipc rev : 0/

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. LANDING GEAR ASSY.

.. NOSE LANDING GEAR INSTALLATION ASSY.

… NOSE LANDING GEAR ASSY. (NHA FIG 32-20)

… SPRING WASHER

… SPACER

… NUT

… BOLT

.. TAIL LANDING GEAR INSTALLATION ASSY.

… SPACER

… BOLT

… TAIL LANDING GEAR

… WASHER

… WASHER

… NUT

.. MAIN LANDING GEAR ASSY. (NHA FIG 32-10)

.. BOLT

.. BRAKE SYSTEM ASSY. (NHA FIG 32-40)

Page: 2

APRL 12





32-10
1285-41000-001

1

32-10 10
1285-41200-001

2

32-10 20
DIN 981-M30-ST (8.8)

2

32-10 30
DIN 5406-30x1.5

2

32-10 40
DIN 931-M6x60-8.8

12

32-10 50
1285-41202-001

2

32-10 60
1285-41201-001

2

32-10 70
1285-41208-001

2 *

32-10 80
DIN 982-M6

6

32-10 90
DIN 912-M8x10-8.8

2

32-10 100
DIN 931-M8x40-8.8

2

32-10 110
DIN 6798-A8.4-FST

4

32-10 120
BT27722000

2

32-10 130
1285-41100-001

1

   MODEL:      SAAR

   CHECKED:    RPT:            1285

Page rev : 0/4 88.11.06 / 93.04.03

Ipc rev : 0/

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co
ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. MAIN LANDING GEAR ASSY.

.. WHEEL  ASSY. (NHA FIG 32-11)

.. NUT

.. LOCK WASHER

.. BOLT

.. MAIN AXLE

.. CALIPER BRACKET

.. WASHER

.. NUT

.. BOLT

.. BOLT

.. WASHER

... CALIPER
10045

.. LANDING LEAF

Page: 2

APRL 11
32-10





32-11
1285-41200-001

1

32-11 10 1285-41211-001
Replace by 1285-41212-001

1

32-11 20
1285-41205-001

1

32-11 30
4.10/3.50-6/6 PR

1

32-11 40
4.10/3.50-6 TUBE

1

32-11 50
1285-41206-001

1

32-11 60
DIN 125-A6.4-ST

6

32-11 70
DIN 985-M6

6

32-11 80
30206A

2

32-11 90
1285-41204-001

1 *

32-11 100
1285-41203-001

1

32-11 110
DIN 931-M6x100-8.8

6

32-11 120
1285-41212-001

1 *

32-11 130
DIN 985-M6

6

32-11 140
DIN 125-A6.4-ST

12

32-11 150
1285-42204-001

1

32-11 160
350x8 (V=0)

1

32-11 170
4.00x8 2PLY

1

32-11 180
1285-42205-001

1

32-11 190
DIN 931-M6x16-8.8

6

   MODEL:      SAAR

   CHECKED:    RPT:            1285

Page rev : 0 / 7 88.11.06 / 93.04.10

… RIM WHEEL IN

… TIRE

… TUBE

… RIM WHEEL OUT

.. WASHER

Ipc rev : 0 /

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co
ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. WHEEL ASSY.

.. TIRE ASSY.

.. NUT

.. BEARING
49005

.. MAIN WHEEL AXLE BOX

.. BREAK DISK

.. BOLT

.. TIRE ASSY. (OPTIONAL)

... NUT

… WASHER

... RIM WHEEL IN

... TUBE

... TIRE

... RIM WHEEL OUT

… BOLT

Page: 2

JULY 12
32-11





32-20
1285-42000-001

1

32-20 10
1285-42112-001

1

32-20 20
DIN 912-M8x30-8.8

2

32-20 30
DIN 125-A8.4-ST

2

32-20 40
1285-42106-001

1

32-20 50
DIN 471-15x1

2

32-20 60
1285-42100-001

1

32-20 70 1285-42110-001
REPACE BY 1285-42111-001

1

32-20 80
4.10/3.50-6/6 PR

1

32-20 90
4.10/3.50-6 TUBE

1

32-20 100
1285-42104-001

1

32-20 110
1285-41205-001

1

32-20 120
1285-41206-001

1

32-20 130
6202.2RSR

2

32-20 140
DIN 912-M6x30-8.8

6

32-20 150
DIN 125-A6.4-ST

12

32-20 160
DIN 985-M6

6

32-20 170
1285-42111-001

1

32-20 180
4.00x8 2PLY

1

32-20 190
350x8 (V=0)

1

32-20 200
1285-42205-001

1

32-20 210
1285-42204-001

1

32-20 220
DIN 931-M6x16-8.8

6

32-20 230
1285-42206-001

2

32-20 240
DIN 982-M6

6

32-20 250
DIN 125-A6.4-ST

12

Page Rev : 0 / 

4

 IPC Rev : 0 /

88.11.6 / 91.03.21

…. WASHER

Page: 2

APRL 11

…. BOLT

…. SPACER

…. NUT

…. TUBE

…. RIM WHEEL OUT

…. RIM WHEEL IN

… NUT

… TIRE ASSY. (OPTIONAL)

…. TIRE

… BEARING
49005

… BOLT

… WASHER

…. SPACER

.…RIM WHEEL IN

…. RIM WHEEL OUT

... TIRE ASSY.

…. TIRE

…. TUBE

.. AXLE (SHAFT)

.. LOCK PIN

.. WHEEL ASSY.

.. NOSE WHEEL AXLE

.. BOLT

.. WASHER

Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. NOSE GEAR ASSY.

32-20

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R )





32-40
1285-41300-001

1

32-40 10
1285-41310-001

1

32-40 20
1285-41330-001

1

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. BRAKE SYSTEM ASSY.

.. BRAKE SYSTEM ASSY (ORIGINAL TYPE) 

(NHA FIG 31-41)

.. DUAL BRAKE SYSTEM ASSY. (OPTIONAL) 

(NHA FIG 32-43)

32-40
Page: 2

   Rev : 1 DEC 11





32-41
1285-41310-001

1

32-41 10
1285-41315-001

1

32-41 20
BT280222010

1

32-41 30
1285-41313-001

1

32-41 40
DIN 125-A6.4-ST

6*

32-41 50
DIN 7985-M6x16-8.8

1

32-41 60
DIN 71751-S M6x12

1

32-41 70
DIN 931-M6x30-8.8

4*

32-41 80
1285-41314-001

1

32-41 90
153045

3

32-41 100
DIN 74324-2x4mm-

2850mm
1

32-41 110
153128

1

32-41 120
DIN 74324-2x4mm-

850mm
2

32-41 130
1285-41321-001

3*

32-41 140
3/8" JIC - 1/8" BSP-

M10
3*

32-41 150
1285-41322-001

1

32-41 160
DIN 985-M6

2

32-41 170
DIN 7985-M6x20-8.8

3

32-41 180
DIN 985-M4

1

32-41 190
DIN 125-A4.3-ST

2

32-41 200 1285-41311-001 1

32-41 210
1285-41312-001

1

32-41 220
DIN 7985-M4x20-8.8

1

32-41 230
1285-41356-001

1

32-41 240 BT280410016
REPLACED BY 1285-344110

1

32-41 250
DIN 73379-8x13-70

1

32-41 260
DIN 3021-13

2

.. LEVER SPRING

.. BRAKE FLUID VESSLE

.. HOSE

.. HOSE CLAMP

.. LOCKER

.. BRAKE LEVER

.. BOLT

.. BOLT

.. NUT

.. WASHER

.. DOWTY WASHER
* In use of original type, 2 units per assy needed.

.. BRAKE HANDLE

.. NUT

.. CONNECTOR (TYPE : QST-4)
49006

.. HOSE (REPLACED BY DIN 73378-2x4mm-

850mm)

.. FITTING CONNECTOR
* In use of original type, 2 units per assy needed.

... THREADED ROD 

.. CONNECTOR (TYPE : QSL-1/8-4)
49006

.. HOSE (REPLACED BY DIN 73378-Xx4mm-

2850mm)

... BOLT

... FOLDING SPRING BOLT & FORK HEAD

.. BOLT
* In use of original type, 1 unit per assy needed.

... PUMP
10045

... PLATE CLAMP

.. WASHER
* In use of original type, 3 units per assy needed.

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. BRAKE SYSTEM ASSY.

.. BRAKE PUMP ASSY.

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

page rev 0 / 2 88.11.06 / 91.09.11

32-41
IPC Rev : 0

10045

Page: 3

DEC 12



32-41 270
1285-41334-001

1

32-41 280
1285-3241280

1

32-41 290
1285-41335-001

1

32-41 300
DIN 931-M4x10-8.8

1

32-41 310
DIN 128-A4.3-FST

1

.. BRAKE PUMP ASSY. (OPTIONAL)

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

.. PUMP (OPTIONAL)
* To replaced the head pump with item 060, thread the rod by M6

.. FITTING 

.. BOLT

.. WASHER

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

Page: 4

DEC 12

page rev 0 / 2 88.11.06 / 91.09.11

32-41
IPC Rev : 0





32-43
1285-41330-001

1

32-43 10
DIN 931-M6x40-8.8

2

32-43 20
DIN 125-A6.4-ST

10

32-43 30
DIN 931-M6x30-8.8

2

32-43 40
DIN 982-M6

replaced by DIN 985
4

32-43 50
1285-51517-001

1

32-43 60
1285-41333-001

1

32-43 70
DIN 912-M6x5-8.8

1

32-43 80
DIN 912-M6x20-8.8

1

32-43 90
1285-41339-001

1

32-43 100
1285-41322-001

1

32-43 110
1285-41337-001

1

32-43 120
Ф6xФ2.5x600mm

1

32-43 130
DIN 6899-2-B

2

32-43 140 18-3-M
replaced by 1285-3243140

2

32-43 150
7x7-Q2x1100mm

1

32-43 160
DIN437-M6x1.25

4

32-43 170
1285-41331-001

1

32-43 180
1285-41332-001

1

32-43 190
01-15700

1

32-43 200
1285-3243200

2

S
e

c
.

In
d

e
x

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. DUAL BRAKE SYSTEM ASSY. (OPTIONAL)

.. BOLT

.. WASHER

.. BOLT

.. NUT

.. SPACER

.. REAR BRAKE LEVER

.. BOLT

.. BOLT

.. SPACER

.. BRAKE HANDLE

.. CABLE ASSY.

... CABLE COVER

... CABLE TUMBLE

... SLEEVE 10052

... REAR BRAKE CABLE

... NUT

... SUPPORT

... SUPPORT

.. SAFETY WIRE
10052

..  CABLE HOLDER

Page: 2

DEC 12   IPC Rev : 0

page rev 0 / 4 88.11.06 / 91.09.11

32-43





32-44
1285-41380-001

1

32-44 10
1285-41381-001

1

32-44 20
1285-41385-001

1

32-44 30
1285-41392-001

1

32-44 40
DIN 912-M6x20-8.8

2

32-44 50
DIN 912-M6x65-8.8

1

32-44 60
1285-41389-001

2

32-44 70
DIN 982-M6

replaced by DIN 985
1

32-44 80
1285-41386-001

1

32-44 90
DIN 912-M6x25-8.8

1

32-44 100
1285-41390-001

1

32-44 110
1285-41387-001

1

32-44 120
1285-41391-001

1

page rev 0 / 2 88.11.06 / 93.03.26

32-44
Page: 2

   IPC Rev : 0 FEB 13

.. PULLY

.. BUSH

.. BUSH

.. BREAK HANDLE 

.. NUT

.. COVER

.. HOLDER       

.. BOLT

.. BOLT

.. SPACER

.. BOLT

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. DUAL BRAKE SYSTEM ASSY. (OPTIONAL-2)

.. ROD ASSY.

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  33 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

Chapter 33-00 

Landing Light 

 

 

 

 

 

 





33-00
1285-11600-001

1

33-00 10
GU5.3-50W12V

1

33-00 20
DIN 985-M3

2

33-00 30
1285-11603-001

1

33-00 40
DIN 84-M3x16-8.8

2

Page: 2

   Rev : 1 APRL 11
33-00

.. NUT

.. PLATE

.. BOLT

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. LANDING LIGHT ASSY.

.. HALOGEN
31001

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  34 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

Chapter 34-00 

Navigation 

 

 

 

 

 

 





34-10
1285-11700-001

1

34-10 10
1285-281090

1

34-10 20
1285-11701-001

1

34-10 30
93.03.19 PU 6/4-1485mm

1

34-10 40
1285-341040

1

34-10 50
92.03.09 PU 6/4-15mm

1

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. PITOT STATIC SYSTEM ASSY.

.. CONNECTOR (G1/4-6mm-NPT)

.. PITOT HEAD

.. HOSE
44008

.. 3-WAY FITTING Q6

.. HOSE
44008

page rev : 0 / 7 88.11.06 / 92.03.19

34-10
IPC  Rev : 0 /

Page: 2

DEC 12



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  52 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

Chapter 52-00 
Doors and Access Panels 

 

 

 

 

 

 

 





52-00
1285-12200-001

1

52-00 10
1285-12201-001

1

52-00 20
DIN 7985-M4x10-8.8

4

52-00 30
DIN 125-A4.3-ST

4

52-00 40
1285-12202-001

2

52-00 50
1285-520050

2

52-00 60
1285-520060

2

52-00 70
1285-520070

2

52-00 80
DIN 985-M4

4

52-00 90
1285-12203-001

2

52-00 100
1285-12204-001

2

52-00 110
DIN 7985-M4x30-8.8

4

52-00 120
1285-5200120

2

52-00 130
DIN 7337-B4x10-AL

12

52-00 140
DIN 7991-M2.5x10-

8.8
2

52-00 150
DIN 7991-M3x10-8.8

2

52-00 160
10x13x600mm

1

S
e

c
.

In
d

e
x

Part Number ( R )

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. DOOR & ACCESS PANEL ASSY.

.. DOOR

.. BOLT

.. WASHER

.. BASE PLATE

.. DOOR LOCKER ASSY.

… PIN

… KEEPER

.. NUT

.. BASE PLATE

.. BASE PLATE

.. BOLT

.. HINGE

.. RIVET

.. BOLT

.. BOLT

.. GUT (COVER) - 600 mm

Page: 2

APRL 11

page rev : 0 / 5

52-00
88.11.06 / 91.08.08

IPC  Rev : 0 /





52-01
1285-12300-001

1

52-01 10
1285-12301-001

1

52-01 20
1285-12302-001

2

52-01 30
DIN 912-M4x20-8.8

10

52-01 40
1285-12305-001

2 *

52-01 50
1285-12306-001

1 *

52-01 60
STF-M4

4

Page: 2

IPC  Rev : 0 / Nov 15

page rev : 0 /1 94.09.08 /94.12.09

52-01

.. RIVET NUT

.. HINGE ASSY.

.. BOLT

.. LINK

.. HANDEL 

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. DOOR & ACCESS PANEL ASSY.

.. DOOR

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  53 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

Chapter 53-00 

Fuselage 







53-10
1285-11000-001

1

53-10 10
1285-11100-001

1 A

53-10 20
DIN 933-M6x16-8.8

7

53-10 30
1285-11115-001

2

53-10 40
1285-11113-001

1

53-10 50
1285-11118-001

1

53-10 60
1285-11112-001

1

53-10 70
1285-11116-001

1

53-10 80
DIN 125-A6.4-ST

9

53-10 90
1285-11116-002

1

53-10 100
6202-NR

1

53-10 110
1285-11102-001

2

53-10 120
1285-11200-001

1 B

53-10 130
1285-11111-001

1 B

53-10 140
DIN 7337-A3.4x6-AL

4 B

page rev : 0 / 5 88.11.06 / 91.08.20

53-10
IPC  Rev : 0 /

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. STRUCTURE ASSY.

.. STRUCTURE BODY ASSY.

.. BOLT

.. SECOND REAR PLATE ANGLE

.. LEVER BRACKET

.. TRIM PLATE

.. FRONT PLATE ANGLE

.. FIRST RIGHT REAR PLATE ANGLE

.. WASHER

.. FIRST LEFT REAR PLATE ANGLE

.. BEARING WITH SNAP RING 46002

.. BUSH

.. STRUCTURE BODY ASSY.

.. PLATE SUPPORT

.. RIVET

Page: 2

DEC 11





53-50
1285-12000-001

1

53-50 10
1285-12101-001

1

53-50 20
1285-12022-001

1

53-50 30
1285-12021-001

1

53-50 40
1285-12120-001

1

53-50 50
DIN 7985-M4x16-8.8

28

53-50 60
DIN 125-A4.3-ST

4

53-50 70
DIN 985-M4

22

53-50 80
1285-12102-001

1

53-50 90
1285-12102-002

1

53-50 100
1285-12011-001

2

53-50 110
DIN 125-A6.4-ST

6

53-50 120
DIN 933-M6x16-8.8

4

53-50 130
1285-12103-001

1

53-50 140
DIN 912-M6x16-8.8

6

53-50 150
1285-12012-001

2

53-50 160
1285-12112-001

1

53-50 170
1285-12112-002

1

53-50 180
10x13x1800mm

1

53-50 190
10x13x3900mm

1

53-50 200
1285-5350200

6

53-50 210
1285-12111-001

1

53-50 220
10x13x500mm

1

53-50 230
1285-12105-001

1

53-50 240
1285-12110-001

2

53-50 250
DIN 7337-A3.2x6-AL

8

Page: 2

JAN 13

.. PLATE

.. REAR FOOT PRINT PLATE

.. RIVER

.. GUT (COVER)

..GUT (COVER)

.. DAMPER

.. FRONT FOOT PRINT PLATE

.. GUT (COVER)

.. SPACER

.. LEFT WHEEL COVER (OPTIONAL)

.. RIGHT WHEEL COVER (OPTIONAL)

.. BOLT

.. PLATE

.. BOLT

.. LEFT WHEEL FAIRING

.. SPACER

.. WASHER

.. WASHER

.. NUT

.. RIGHT WHEEL FAIRING

.. FRONT WIND SHIELD

.. DASHBOARD ASSY.

.. BOLT

. AERODYNAMIC FAIRING ASSY.

.. MAIN BODY FAIRING

.. REAR WIND SHIELD

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s

 P
e

r

 A
s
s
y
.

U
s

a
b

le

 O
n

 C
o

d
e

page rev : 0 / 7 88.11.06 / 91.12.19

53-50
IPC  Rev : 0 /

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285



PARAVAR   PARS  Co.















53-51
1285-12500-001

1

53-51 10
1285-12501-001

1

53-51 20
1285-12502-001

1

53-51 30
DIN 7981-ST4.2x9.5

23

53-51 40
DIN 912-M4x25-8.8

2

53-51 50
DIN 985-M4

2

53-51 60
1285-12506-001

1

page rev : 0 /1 94.09.08 /94.12.09

53-51
Page: 2

IPC  Rev : 0 / Nov 15

.. FRONT WINDOW

.. LEFT WINDOW

.. BOLT

.. NUT

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. AERODYNAMIC FAIRING ASSY.

.. MAIN BODY FAIRING

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

.. BOLT

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  55 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

 

Chapter 55-00 

Stabilizer 

 

 

 

 

 

 





55-00
1285-30000-001

1

55-00 10
1285-32000-001

1

55-00 20
1285-34000-001

1

55-00 30
DIN 125-A6.4-ST

12

55-00 40
1285-51517-001

4

55-00 50
DIN 912-M6x30-8.8

4

55-00
Page: 2

   Rev : 1 APRL 11

.. BOLT

.. RUDDER ASSY (NHA FIG 55-40)

.. WASHER

.. SPACER (BUSH)

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. EMPENNAGE ASSY.

.. STABILIZER ASSY. 

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE





55-01
1285-30300-001

1

55-01 10
1285-32300-001

1

55-01 20
1285-34300-001

1

55-01 30
DIN 125-A6.4-ST

12

55-01 40
1285-51517-001

4

55-01 50
DIN 912-M6x30-8.8

4

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. EMPENNAGE ASSY.

.. STABILIZER ASSY. 

.. RUDDER ASSY (NHA FIG 55-40)

.. WASHER

.. SPACER (BUSH)

.. BOLT

page rev : 0 /

IPC  Rev : 0 /

Page: 2

Nov 15
55-01

94.09.08 /





55-40
1285-34000-001

1

55-40 10
1285-34010-001

1

55-40 20
1285-34014-001

1 A

55-40 30
DIN 84-M3x12-8.8

5*

55-40 40
DIN 985-M3

5*

55-40 50
DIN 741-M4

2

55-40 60
DIN 125-A4.3-ST

16

55-40 70
DIN 982-M4

4

55-40 80
1285-34015-001

1 B

   MODEL:      SAAR

   CHECKED:    RPT:            1285

Page rev: 0 / 3 88.11.06 / 92.02.03

Ipc rev: 0 /

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co
ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. RUDDER ASSY.

.. RUDDER STRUCTURE

* making holes of trim tab assembling depends on the holes of trim tab type A or B

.. TRIM TAB

.. BOLT

* number of bolt depends on trim tab type A or B

* number of nut depends on trim tab type A or B

.. SAFETY STEEL CABLE CLAMP

.. WASHER

.. NUT

.. TRIM TAB

Page: 2

APRL 13
55-40



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  61 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 
Chapter 61-00 

Propeller 





61-00
1285-58000-001

1

61-00 10
01-01-002

1

61-00 20
1285-58001-001

6

61-00 30
DIN 980-M8-M

replaced byDIN 982
6

   MODEL:      SAAR

   CHECKED:    RPT:            1285

Page rev: 0 / 3

Ipc rev: 0 /

88.11.06 / 91.05.07

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co
ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

 . PROPELLER ASSY.

.. PROPELLER STRUCTURE ASSY. (NHA FIG 61-

10)
33003

.. BOLT (WITH 107mm UNTHREADED LENGTH)

.. NUT

Page: 2

JULY 12
61-00





61-10
01-01-002

1

61-10 10 PA101 3

61-10 20
DIN 125-A8.4-ST

6

61-10 30
DIN 128-A8-FST

6

61-10 40
01-55-001

1

61-10 50
DIN 982-M8-8

6

61-10 60
DIN 912-M8x30-8.8

6

61-10 70
10-58-001

1

61-10
Page: 2

   Rev : 1 APRL 11

.. LOCK NUT

.. BOLT

.. HUB SPACER
33003

.. WASHER

.. LOCK WASHER 

.. HALF HUB
33003

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

 . PROPELLER STRUCTURE ASSY.
33003

.. BLADE
33003

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  62 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 
 

Chapter 62-00 

Rotor System 

 

 

 

 

 

 

 





62-00
1285-20000-001

1

62-00 10
1285-20101-001

2

62-00 20
1285-24100-001

1

62-00 30
DIN 931-M10x80-12.9

10

62-00 40
DIN 125-A10.5-ST

30

62-00 50
DIN 980-M10-M 

Replaced byDIN 982
10

62-00 60
1285-24201-001

1

62-00 70
DIN 1440-12-ST

4

62-00 80
DIN 6796-12-FST

2

62-00 90
DIN 963-M3x6-8.8

4

62-00 100
1285-24202-001

2

62-00 110
32004X

2

62-00 120
DIN 94-1.6x22-ST

1

62-00 130
DIN 935-M10

1

62-00 140
1285-20010-001

2

   MODEL:      SAAR

   CHECKED:    RPT:            1285

Page rev : 0 / 2 88.11.06 / 91.05.07

Ipc rev : 0 /

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co
ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. ROTOR SYSTEM ASSY.

.. BLADE

.. ROTOR HEAD ASSY. (NHA FIG 62-30)

.. BOLT

.. WASHER

.. NUT

.. TEETER BOLT

.. WASHER

.. WASHER

.. BOLT

.. PLATE

.. BEARING
49005

.. SPLIT PIN

.. NUT

.. SPACER

Page: 2

JULY 12
62-00





62-30
1285-24100-001

1

62-30 10
1285-24101-001

1

62-30 20
1285-24102-001

2

62-30 30
1285-24103-001

1

62-30 40
1285-24104-001

2

62-30 50
DIN 931-M8x120-12.9

4

62-30 60
DIN 128-A6.4-FST

4

62-30 70
DIN 125-A8.4-ST

4

62-30 80
DIN 980-M8-M

Replaced byDIN 982
4

62-30 90
DIN 934-M8

4

62-30 100
DIN 933-M6x20-8.8

4

62-30 110
DIN 913-M10x25-12.9

4

62-30 120
1285-24105-001

2

62-30 130
DIN 5406-30-ST

2

62-30 140
DIN 981-M30

2

   MODEL:      SAAR

   CHECKED:    RPT:            1285

Page rev : 0 /2 88.11.06 / 91.05.07

Ipc rev : 0 /

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co
ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. HUB ASSY.

.. TOWER BLOCK

.. BRACKET

.. HUB BAR

.. BRACKET

.. BOLT

.. LOCK WASHER

.. WASHER

.. NUT

.. NUT

.. BOLT

.. BOLT

.. BOLT PIN

.. WASHER (MB6) 49005

.. NUT (KM6) 49005

Page: 2

JULY 12
62-30



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  63 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

Chapter 63-00 

Rotor Drive 

 

 

 

 

 

 

 





63-00
1285-21000-001

1

63-00 10
1285-21500-001

1

63-00 20
1285-21600-001

1

63-00
Page: 2

   Rev : 1 APRL 11

.. MAIN ROTOR GEAR BOX (NHA FIG 63-20)

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. ROTOR DRIVE ASSY.

.. ENGINE ROTOR GEAR BOX (NHA FIG 63-10)

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE





63-10
1285-21500-001

1

63-10 10
PJ762

1

63-10 20
1285-21501-001

1

63-10 30
DIN 1481-6x25

1

63-10 40
DIN 84-M3x30-8.8

1

63-10 50
DIN 985-M3

1

63-10 60
1285-21502-001

1

63-10 70
1285-21503-001

1

63-10 80
1285-21520-001

1

63-10 90
1285-21504-001

1

63-10 100
DIN 963-M3x12-8.8

6

63-10 110
1285-21521-001

1

63-10 120
1285-21506-001

1

63-10 130
DIN 982-M3

6

63-10 140
1285-21505-001

1

63-10 150
DIN 439-M8

1

63-10 160
DIN 125-A8.4-ST

2

63-10 170
DIN 982-M8

2

63-10 180
DIN 125-A10.5-ST

1

63-10 190
DIN 982-M10

1

63-10 200
DIN 931-M6x25-8.8

1

63-10 210
DIN 931-M6x30-8.8

1

63-10 220
1285-6310220

2

63-10 230
DIN 931-M8x40-8.8

1

63-10 240
DIN 931-M8x65-8.8

1

63-10 250
1285-21509-001

1

63-10 260
1285-51517-001

3

   Rev : 0 /

Page Rev : 0 / 5

63-10
88.11.06 / 91.10.09

DEC 12

.. BOLT

.. BRACKET

.. SPACER

Page: 2

.. BOLT

.. CABLE ADJUSTER

.. BOLT

.. WASHER

.. NUT

.. BOLT

.. NUT

.. WASHER

.. NUT

… PLATE

… NUT

.. SP. BOLT

… LEVER

… BOLT

.. BEARING WITH SNAP RING

.. ENGINE PULLEY

.. BREAK PULLEY

.. BREAK LEVER ASSY.

.. SPRING PIN SIZE 6mm

.. BOLT

.. NUT

. ENGINE/ROTOR GEAR BOX ASSY.

.. BELT
10042

.. ROTOR PULLEY

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285



63-10 270
1285-21507-001

1

63-10 280
1285-21523-001

1

63-10 290
1285-21511-001

1

63-10 300
DIN 7985-M6x25-8.8

1

63-10 310
1285-21512-001

1

63-10 320
1285-21513-001

2

63-10 330
DIN 931-M6x60-8.8

1

63-10 340
1285-21514-001

1

63-10 350
DIN 982-M6

3

63-10 360
MS51844-22

1

63-10 370
Ф6xФ2.5x1610mm

1

63-10 380
DIN 125-A6.4-ST

4

63-10 390
7x7-Q2x3200mm

1

63-10 400
DIN 125-A3.2-ST

2

63-10 410
DIN 125-A4.3-ST

2

63-10 420
1285-21524-001

Page: 3

DEC 12

.. WASHER

.. SHIELD PULLEY ASSY.

.. WASHER

.. PRE ROTATION CABLE

.. WASHER

… NUT

… SLEEVE

.. CABLE COVER

… SPACER

… BOLT

… SPACER

… STICK HANDLE

… BOLT

… ROTOR CONTROL LEVER

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

.. SPRING

.. ROTOR CONTROL LEVER ASSY.

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

Page Rev : 0 / 5 88.11.06 / 91.10.09

63-10
   Rev : 0 /





63-20
1285-21600-001

1

63-20 10
1285-21620-001

1

63-20 20
DIN 981-M30

2

63-20 30
DIN 5406-30-ST

2

63-20 40
DIN 985-M8
REPLACED BY DIN 982

7

63-20 50
DIN 439-M6

8

63-20 60
DIN 125-A8.4-ST

16

63-20 70 1285-21602-001
* replaced by 1285-21652-001

1

63-20 80
3206B-2RSR-TVHNSK 

replaced by

3206B-2RSRTNGC3 (NSK)

1 *

63-20 90 1285-21601-001
replaced by 1285-21651-001

1

63-20 100 DIN 933-M6x25-12.9
Replaced by DIN912-M6x25-12.9

4

63-20 110 1285-21605-001
Replaced by 1285-21645-001

1

63-20 120 DIN 933-M8x50-12.9
replaced by din 6912

4

63-20 130
1285-21603-001

1

63-20 140
IM 423

1

63-20 150
1285-21604-001

1

63-20 160
HK 1312

1

63-20 170
1285-21747-001

2

63-20 180
1285-21606-001

1

63-20 190 1285-21608-001
replaced by: 1285-21649-001

1

63-20 200
DIN 471-15x1

1

63-20 210 EBB-75A
REPLACED BY 1285-6320210

1

63-20 220
1285-21609-001

1

63-20 230
DIN 963-M4x10

4

63-20 240
6202-NR

1

63-20 250
DIN 1481-6x20

1

63-20 260
1285-21611-001

1

Page Rev : 0 / 12

 IPC  Rev : 0 /

88.11.06 / 93.04.10

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. MAIN ROTOR GEAR BOX

.. HUB ASSY.

... NUT

… WASHER

… NUT

… NUT

… WASHER

… PLATE
* this part (1285-21652-001) is used with part of 1285-21651-001

… BEARING (GERMANY)
49005

…TOWER YOKE (HUB KEEPER)

… BOLT

… RING GEAR

… BOLT

… SPINDLE BOLT

.. SENSOR
33002

.. PLATE

.. NEEDLE BEARING
46002

.. BOLT (WITH ATLEAST 70mm UNTHREADED 

LENGTH)

.. STARTER COUPLING ASSY.

… STARTTER COUPLING AXLE

… LOCK PIN

… BENDIX DRIVE

10041

… PLATE

… BOLT

… BEARING WITH SNAP RING 46002

… SPRING PIN SIZE 6

.. ROD

Page: 2

DEC 12
63-20



63-20 270
1285-21614-001

1

63-20 280
1285-21621-001

2

63-20 290
SMOO 2800

2

63-20 300
1285-21613-001

2

63-20 310
CV-120L

4

63-20 320 1285-21610-001
replaced by : 1285-21633-001

2

63-20 330
DIN 1481-6x25

3

63-20 340
DIN 1481-4x25

3

63-20 350
RL-32-AB 1:1-3FL

1

63-20 360
1285-21615-001

3

63-20 370
DIN 84-M3x30-5.8

1

63-20 380
DIN 125-A3.2-ST

2

63-20 390
DIN 985-M3

1

63-20 400
DIN 982-M10

4

63-20 410
DIN 985-M4

4

63-20 420
DIN 125-A10.4-ST

8

63-20 430 1285-21632-001
replaced by 1285-21634-001

1

63-20
88.11.06 / 91.12.21

  IPC Rev : 0 /

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7
MFRS 

Code

U
n

it
s

 P
e

r

 A
s
s
y
.

U
s

a
b

le

 O
n

 C
o

d
e

.. ROD

.. COUPLING ASSY.

… COVER
manicotti

… COUPLING ROD

… CLAMP

… UNIVERSAL JOINT

… SPRING PIN SIZE 6

… SPRING PIN SIZE 4

.. GEAR BOX
39001

.. BOLT (M8x90-12.9 WITH 60 mm UNTHREADED 

LENGTH)

.. SCREW

.. WASHER

.. NUT

.. NUT

.. NUT

.. WASHER

.. UNIVERSAL JOINT

Page Rev : 0 / 9 Page: 3

JULY 12



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  67 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

Chapter 67-00 

Rotor Flight Control 

 

 

 

 

 

 

 













67-00



A

B

C

D

DETAIL A

DETAIL B

DETAIL C

DETAIL D



67-00
1285-21700-001

1

67-00 10
1285-21713-001

1

67-00 20
1285-21714-001

1

67-00 30
1285-21705-001

1

67-00 40
11-00031

2

67-00 50
1285-21711-001

1

67-00 60
1285-21759-001

10

67-00 70
DIN 125-A6.4-ST

116

67-00 80
696ZZ

12

67-00 90
1285-21722-001

6

67-00 100
DIN 7337-A3.2x6-AL

42

67-00 110
DIN 982-M6
REPLACED BY DIN 985

20 *

67-00 120
1285-21721-001

4

67-00 130
1285-21507-001

1

67-00 140
P-CLIPS-SIZE 20-M6

1

67-00 150
1285-21757-001

4

67-00 160
1285-21704-001

1

67-00 170
1285-21706-001

1

67-00 180
1285-21707-001

1

67-00 190
1285-51517-001

18

67-00 200
1285-21723-001

4

67-00 210
1285-21724-001

4

67-00 220
1285-21718-001

2

67-00 230
1285-21719-001

2

67-00 240
POS10A

8

67-00 250
DIN 934-M10

8

67-00 260
1285-21716-001

2

JULY 12IPC  Rev : 0 /

… NUT

.. UP PUSH - PULL ROD ASSY.

Page: 2

67-00

.. DOWN PUSH - PULL ROD ASSY.

… ROD

… RODEND

.. SPACER

.. PLATE

.. BEARING KEEPER PLATE

.. TRIM ROD

.. REAR STICK ASSY.

... REAR STICK ROD ASSY.

.. SPRING

.. CLAMP
44005

.. BOLT

… RIVET

… NUT

… PLATE

… WASHER

… BEARING
46002

… BEARING KEEPER PLATE

… STICK GRIP 33001

… MAIN STICK ROD

… BOLT

.. ROD

.. ROD

.. MAIN STICK ASSY.

Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. ROTOR FLIGHT CONTROL ASSY.

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R )

page rev : 0 / 8 88.11.06 / 93.1.25



67-00 270
1285-21717-001

2

67-00 280
1285-21746-001

1

67-00 290
DIN 6796-13-FST

2

67-00 300
DIN 931-M6x80-8.8

1

67-00 310
DIN 935-M10

2

67-00 320
DIN 982-M4
REPLACED BY DIN 985

2

67-00 330
1285-21741-001

1

67-00 340
DIN 7991-M4x16-8.8

2

67-00 350
1285-21742-001

1

67-00 360
1285-21743-001

1

67-00 370
1285-21745-001

2

67-00 380
1285-21744-001

1

67-00 390
DIN 931-M6x40-8.8

1

67-00 400
DIN 439-M10

1

67-00 410
PHS 10 (M10x1.25)

1

67-00 420
DIN 934-M8

1

67-00 430 DIN 931-M10x50-12.9
Replaced by Din912-M0X50-12.9

2

67-00 440
DIN 982-M8

4

67-00 450
POS8A

1

67-00 460 DIN 931-M8x90-8.8
REPLACED BY DIN 912

1

67-00 470
DIN 125-A8.4-ST

8

67-00 480
1285-21703-001

1

67-00 490
1285-21731-001

1

67-00 500
1285-21725-001

1

67-00 510
1285-21726-001

1

67-00 520
1285-21750-001

1

67-00 530
DIN 125-A13-ST

2*

Page: 3

JULY 12

.. HOLDER

.. SYSTEM LINES ASSY. (NHA FIG 67-01)

.. WASHER
* Number depends on bolt 67-00-370, appointed in assembly time

.. SPACER

.. STICK CONTROL STRUCTURE

.. HOLDER

.. ROD END (MALE) M8

.. BOLT

.. WASHER

.. NUT

.. BOLT

.. NUT

.. BOLT

.. NUT (M10x1.25)

.. RODEND (FEMALE) M10 (M10x1.25)

.. ANGULAR RESISTOR

.. PIVOT BOLT

.. RESISTOR KEEPER

.. BRAKE SHOE

.. BOLT

.. BRAKE MECHANISM PEDAL

.. BOLT

.. NUT (M10x1.25)

.. NUT

… ROD

.. BLADE CONTROL STRUCTURE

.. WASHER

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

page rev : 0 / 12 88.11.06 / 91.10.11

67-00
IPC  Rev : 0 /



67-00 540
CV-310

2

67-00 550
DIN 94-2x40-ST

2

67-00 560
1285-21758-001

8

67-00 570 DIN 933-M10x30-12.9
Replaced by DIN 912-M10x30-12.9

1

67-00 580
DIN 125-A10.5-ST

1

67-00 590
1285-21709-001

1

67-00 600
1285-21748-001

3

67-00 610
1285-11114-001

1

67-00 620
1285-11120-001

2

67-00 630
DIN 125-A10.8-ST

2

67-00 640
DIN 912-M6x40-8.8

2

67-00 650
1285-6700650

2

67-00 660
DIN 931-M6x20-8.8

1

67-00 670
1285-21756-001

22 *

67-00 680
DIN 980-M6

8

Page: 4

JAN 13
67-00

88.11.06 / 93.5.13

IPC  Rev : 0 /

page rev : 0 / 15

.. BOLT

.. SPACER

.. NUT

.. WASHER

.. BOLT

.. STICK COVER

.. BOLT

.. PLATE

.. RODEND

.. BOLT

.. WASHER

.. HANDLE NUT

.. CLAMP

.. SPLIT PIN

.. BOLT

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285





67-01
1285-21750-001

1

67-01 10
153324

5

67-01 20
No. 15.9x62

3

67-01 30
DIN 74324-2x4mm-

3110mm
1

67-01 40
DIN 74324-2x4mm-

1700mm
1

67-01 50
DIN 74324-2x4mm-

2700mm
1

67-01 60
DIN 74324-2x4mm-

3360mm
1

67-01 70
DIN 74324-2x4mm-

3460mm
1

67-01 80
No. 25x1120

1

67-01 90
No. 25x850

1

67-01 100
1285-6701100

071853
1

67-01 110
186268

2

67-01 120
1285-21751-001

1285-52317-001*
1

67-01 130
1285-21755-001

1

67-01 140
186264 (QSM-G1/8-4)

1

67-01 150
1285-6701150

1

67-01 160 46032006048/E46
REPLACED BY : PML 32.12.60

1
*

67-01 170
P906.A001.S0

1

67-01 180
54K0.1000.0019

1

page rev : 0 / 8 88.11.06 / 92.04.18

67-01
IPC  Rev : 0 /

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. PNEUMATIC SYSTEM LINES ASSY.

.. FITTING (QSM-4)
49006

.. SHRINKTEK

.. HOSE (RED)

.. COMPRESSOR HOSE (LITE BLUE)

.. AIRBOX HOSE (YELLOW)

.. DOWN CYLINDER HOSE (BLACK)

.. UP CYLINDER HOSE (BLUE)

.. SHRINKTEK

.. SHRINKTEK

.. FITTING
34001

.. FITTING (QSML-G1/8-4)
49006

.. MOTOR CONNECTOR

* Second part is optional just for item 170

.. ADAPTOR

.. FITTING
49006

.. COMPRESSOR 12V DC, min 150 PSI , max 5 A

.. CYLINDER ASSY
57556

pars pneumatic

.. FUEL PRESSURE SENSOR (optional)
43001

.. FUEL PRESSURE WIRE SYSTEM (OPTIONAL)

* USE WITH ITEM 67-01-170
43001

Page: 2

APRL 12



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  71 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

Chapter 71-00 

Power Plant 

 

 

 

 

 

 





71-20
1285-57000-001

1

71-20 10 AN7-45A
Replaced by :DIN912-M10x120-12.9

3

71-20 20 AN7-42A
Replaced by :DIN912-M10x110-12.9

1

71-20 30 1285-57011-001
Replaced by: 1285-57014-001

11 *

71-20 40 1285-57012-001
Replaced by: 1285-57013-001

8

71-20 50
AN365-7A
Replaced by:DIN980-M10 (BMW)

4

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

. ENGINE MOUNT ASSY.

.. BOLT

.. BOLT

.. WASHER

.. DAMPER
* Replaced part is used with replaced part of items 10 & 20

.. NUT

Page: 2

JULY 12

page rev : 0 / 8 88.11.06 / 93.07.05

71-20
IPC  Rev : 0 /



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  75 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

 

Chapter 75-00 

Engine Cooling 

 

 





75-10
1285-53100-001

1

75-10 10
995697

*replaced by 997080
1

75-10 20
1285-7510020

2

75-10 30
DIN 125-A6.4-ST

10

75-10 40
DIN 982-M6

6

75-10 50
DIN 3021-16

2

75-10 60
MIL-DTL 6000-

6.4x0.45m
1

75-10 70
DIN 3021-32

8

75-10 80
MIL-DTL 6000-

16x0.1m
4

75-10 90
1285-53102-001

1

75-10 100
1285-53103-001

2

75-10 110
1285-53104-001

1

75-10 120
922327

1

75-10 130
1285-53105-001

1

75-10 140
DIN 933-M6x20-8.8

4

75-10 150
1285-53106-001

1

75-10 160
1285-53106-002

1

75-10 170
1285-53107-001

1

75-10 180
DIN 912-M6x10-8.8

4

75-10 190
1285-53108-001

2

75-10 200
DIN 912-M10x20-8.8

4

75-10 210
DIN 125-A10.5-ST

4

75-10 220
CV-120L

4

Page rev : 0 / 3 88.11.06 / 91.05.09

75-10
 Ipc  Rev : 0/

Page: 2

JULY 12

.. BOLT

.. WASHER

.. CLAMP

.. PLATE

.. BOLT

.. SAFETY WIRE

.. BOLT

.. RIGHT PLATE SUPPORT

.. LEFT PLATE SUPPORT

.. WATER LINK

.. OVER FLOW BOTTLE WITH CAP
43001

.. OVER FLOW'S HOLDER

.. WATER TUBE

.. WATER LINK

.. LINK COVER

.. HOSE CLAMP

.. WATER TUBE

.. HOSE CLAMP

.. DAMPER

.. WASHER

.. NUT

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. ENGINE COOLING SYSTEM ASSY.

.. WATER RADIATOR

* Replaced part is used for hot ambient condition area
43001

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  76 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

 

Chapter 76-00 

Engine Control 





76-10
1285-51500-001

1

76-10 10
1285-51519-001

1

76-10 20
DIN 7985-M6x20-8.8

3 *

76-10 30
1285-21511-001

2

76-10 40
1285-51511-001

1

76-10 50
DIN 985-M8

2

76-10 60
DIN 125-A8.4-ST

4

76-10 70
DIN 931-M6x35-8.8

* DIN 931-M6x40-8.8
2

76-10 80
1285-51517-001

2

76-10 90
DIN 125-A6.4-ST

6

76-10 100
DIN 985-M6

3 *

76-10 110
1285-21513-001

4

76-10 120
1285-51515-001

1

76-10 130
1285-51518-001

1

76-10 140
DIN 439-M6

2

76-10 150
POS6A

2

76-10 160
1285-51520-001

1

76-10 170 1285-51514-001
replaced by 1285-51534-001

1

76-10 180
1285-51533-001

1

76-10 190
Ф6xФ2.5x1140mm

1

76-10 200
Ф5xФ2.1x510mm

2

76-10 210
1285-51523-001

1

76-10 220
1285-6310220

2

76-10 230
1285-51531-001

1

76-10 240
1285-7610240

1 *

76-10 250
1285-7610250

3

76-10 260 1x19-Ф1.2x885mm
Replaced by 1x19-Ф1.5x885mm

2

.. CABLE ADJUSTER

.. IDLE THROTTLE POSITION CABLE

* the usage of first part is precedent

Page: 2

DEC 12  Ipc Rev : 0/

Page rev : 0 / 7 88.11.06 / 91.10.11

76-10

.. IDLE THROTTLE POSITION CABLE COVER

.. CHOCK CABLE COVER (CABLE KEEPER)

.. CABLE ADJUSTER

.. CABLE KEEPER

.. CHOCK CABLE  (Total length = 1730mm)

… RODEND

.. REAR THROTTLE CONTROL ASSY.

… REAR LEVER

* Replaced part is used within eject tools

… CABLE KEEPER

.. LEFT THROTTLE CABLE COVER

… NUT

… SPACER

.. ROD ASSY.

… ROD

… NUT

… NUT

… WASHER

… BOLT

* USED WITH DUAL BRAKE SYSTEM (CHAP. 32-43)

… SPACER

… WASHER

. ENGINE CONTROL ASSY.

.. FRONT THROTTLE CONTROL ASSY.

... BOLT

… STICK HANDLE

… FRONT LEVER

S
e

c
.

In
d

e
x

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e



76-10 270
DIN 933-M5x12-8.8

4

76-10 280
DIN 933-M4x8-8.8

1

76-10 290
1285-51532-001

1

76-10 300
Ф6xФ2.5x1300mm

1

76-10 310
1x19-Ф1.8x1360mm

1

76-10 320
1x19-Ф1.8x1520mm

1

76-10 330
MS20664C-01

8

76-10 340
1285-41322-001

1 *

76-10 350
1285-51535-001

1 *

76-10 360
DIN2093-A12.5GR1

1 *

76-10 370
DIN 71751-S M6x12

1 *

76-10 380
1285-51536-001

1 *

76-10 390
DIN6796-6-FSt

1 *

76-10 400
DIN912-M6x20-8.8

1 *

76-10 410
1285-7610410

1 *

76-10 420
1285-51537-001

1 *

Page: 3

   Rev : 1 APRL 11
76-10

.. CABLE ADJUSTER

... FOLDING SPRING BOLT & FORK HEAD

.. SPACER

.. SPRING WASHER 

.. BOLT

.. COVER CABLE

    (paykan motor hatch unlock cable)

.. RIGHT THROTTLE CABLE

.. BALL & SHANK

.. BRAKE HANDLE

.. LEVER THROTTLE

.. SPRING

.. BOLT

.. BOLT

.. CABLE KEEPER

.. RIGHT THROTTLE CABLE COVER

.. LEFT THROTTLE CABLE

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  79 
 

Rev : 0 MAY. : 09 

 

 

 

 

 

 

 

 

Chapter 79-00 

Engine Oil 

 

 





79-10
1285-53200-001

1

79-10 10 886034 1

79-10 20 956503 1

79-10 30
DIN 980-M4-M
REPLACED BY DIN 982

4

79-10 40
EN 854-8x15-720mm

1

79-10 50
DIN 7985-M4x25-8.8

4

79-10 60
1285-53240-001

1

79-10 70
956390-1150mm

1

79-10 80
956390-550mm

1

79-10 90
EN 854-8x15-800mm

1

79-10 100
956390-700mm

1

79-10 110
DIN 3017-13x19-8.5

10

79-10 120
AE102/624-AS1072-

14SIL-FG-4954-50cm
1

79-10 130
92.3.19

AE102/624-AS1072-12SIL-FG-5188-57cm

replaced by:AE102/624-AS1072-12SIL-FG-5188-

57cm
1

79-10 140
1285-53241-001

1

79-10 150
DIN 931-M6x60-8.8

1

79-10 160
DIN 982-M6

1

79-10 170
1285-53242-001

1

Page: 2

APRL 13

.. BOLT

.. NUT

.. SPACER

.. FIRE SLEEVE 14
93240

.. FIRE SLEEVE 12 or 14  - 12 is the first choice
93240

.. RADIATOR OIL BRACKET

.. OIL TUBE

.. OIL TUBE (12x19mm)
43001

.. HOSE CLAMP

.. VESSLE HOLDER

.. OIL TUBE (12x19mm)
43001

.. OIL TUBE (12x19mm)
43001

.. NUT

.. OIL TUBE

.. BOLT

. ENGINE OIL COOLING ASSY.

.. OIL RADIATOR
43001

.. OIL VESSLE
43001

ILLUSTRATED PARTS CATALOGUE

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7
MFRS 

Code

U
n

it
s
 P

e
r

 A
s
s
y
.

U
s
a
b

le

 O
n

 C
o

d
e

Page rev : 0 / 9 88.11.06 / 92.03.19

79-10
 Ipc  Rev : 0/

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285



BY:  
 شركت پرآور پارس
PARAVAR PARS CO. 

MODEL:            SAAR  

CHECKED: RPT:                  1285 

ILLUSTRATED PARTS CATALOGUE 

 

  

                                  90 
 

Rev : 0 APRL. 11 

 

 

 

 

 

 

 

 

 

 

Chapter 90  

Miscellaneous Item 





90-20 1

90-20 10
LOCTITE 577

1

90-20 20
LOCTITE 648

1

90-20 30
LOCTITE 641

1

90-20 40
DOT4

1

90-20 50
LOCTITE 243

1

Page: 1

   Rev : 1 APRL 11
90-20

.. THREADED LOCK GLUE
49010

.. BEARING GLUE
49010

.. LOCK NUT & LOCK WASHER GLUE
49010

.. BRAKE FLUID

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. LUBRILANTS (OPTIONAL)

.. FUEL GLUE
49010

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE





90-30 1

90-30 10
1285-76100-001

1

90-30 20
1285-76101-001

1

90-30 30
1285-76102-001

1

90-30 40
1285-76103-001

1

90-30 50
1285-76104-001

1

90-30 60
1285-903060

1

90-30 70
1285-11702-001

1

Page: 1

   Rev : 1 APRL 11
90-30

.. COVER'S BAG

.. CARABINER (SIZE 6mm)

.. PITOT CAP

... MAIN FAIRING COVER

... BLADE COVER

... EMPENNAGE COVER

U
n

it
s

 P
e

r

 A
s

s
y

.

U
s

a
b

le

 O
n

 C
o

d
e

. ACCESSORIES (OPTIONAL)

.. COVERS

S
e

c
.

In
d

e
x

Part Number ( R ) Part Number ( N )

                                            Nomenclature

1  2  3  4  5  6  7 MFRS Code

   BY: شرکت پرآورپارس

.PARAVAR   PARS Co

   MODEL:      SAAR

   CHECKED:    RPT:            1285

ILLUSTRATED PARTS CATALOGUE




